[TM 5-3895-373-24P |

TECHNICAL MANUAL

UNIT, DIRECT SUPPORT
AND GENERAL SUPPORT MAINTENANCE
REPAIR PARTS AND SPECIAL TOOLS LIST

Paving Machine, Bituminous Material;
Crawler Mounted, Diesel Engine Driven
NSN 3895-01-379-1102
End Item Code (EIC): E47

Ingersoll-Rand Company
Model 780T
Contract DAAE07-93C-0501

DISTRIBUTION RESTRICTION STATEMENT A: Approved for Public Release; Distribution Is Unlimited.

HEADQUARTERS, DEPARTMENT OF THE ARMY
1 FEBRUARY 1996



TECHNICAL MANUAL HEADQUARTERS
TM 5-3895-373-24P DEPARTMENT OF THE ARMY
WASHINGTON, D.C., 1 FEBRUARY 1996
TECHNICAL MANUAL
UNIT, DIRECT SUPPORT
AND GENERAL SUPPORT MAINTENANCE

PAVING MACHINE, BITUMINOUS MATERIAL;
CRAWLER MOUNTED, DIESEL ENGINE DRIVEN
NSN 3895-01-379-1102
END ITEM CODE (EIC): E47
INGERSOLL-RAND COMPANY MODEL 780T
CONTRACT DAAEO07-93-C-0501
CURRENT AS OF 8 JANUARY 1996

REPORTING OF ERRORS

Reporting Errors and Recommending Improvements. You can help
improve this manual. If you find any mistakes or if you know of a way to
Improve the procedures, please let us know Mail your letter. DA Form
2028 (Recommended Changes to Publication and Blank Forms), or DA
Form 2028-2 located in the back of this manual direct to: Commander,
U.S. Army Tank- automotive and Armaments Command, AMSTA-IM-
MMAA, Warren. Ml 4X397-5(X)() A reply will be furnished to you.

DISTRIBUTION RESTRICTION STATEMENT A. Approved for Public Release; Distribution is Unlimited.

TABLE OF CONTENTS

lllus/
Page Figure

SectioNT.]  INTRODUGCTION ..cuoiiiiiiiiiieieiisieseieie st sse ettt ettt ese s [

REPAIR PARTS LIS ettt e e e e e e s e e e et e e e et e e e eaaneeees 113
0100] Engine and Engine Mounting COMPONENTS........c.ccvieeereireeeeireseeieesreseesessreeseesns es 17
[0100]  ENQGINE ASSEMDIY........oivvieeeieieeeeeeeteeeecececee et ettt es s eesanas oas

[Group 011 Engine
[OI0T] Cylinder Head ASSEMDIY ........ccccieieeieeeiie ettt ete et seee e ete e eteesaeesaeesnee oas 31
0101]  ENQINe BIOCK ASSEMDIY......cociiviiiiiiieiiiieiiesieiee ettt ons . 4-1 [4
[0102]  Crankshaft SEal HOUSING .........covivieieieeeeeeieeeeeeceee et n e seenseens oens .51 B
[0102] Crankshaft COMPONENTS ........cc.ccveieriiietiiieite st e ettt e a e se e sresaessesens sea [.6-1 6
FIYWNEEI ASSEMDIY ........oeiveiveieeeeeeeet ettt e et eee et e e stesteeeeeeeeeeeaeesnesresesanesees seealons 7-1
[0I04]1 Piston, Piston Rings. and Connecting RO ...........cccoovevieiiiiese e e .81 8
ENQGINE VAlANd GUIAES..........cveeveeeeeeeeeiee ettt s nes e 9
[0T05] Camshaft and TimMING CaSE.....ccueiuiiiiiireieeieseeseeseesee e e sre et e sreesreeaee e oaee .. 10-1]
[0I05] Valve Cover and Rocker Shaft ASSEMDIY .........c.c.cevevieeeeieeeeeeeeeee e e, L1111 11
Oil SUMP AN DIPSTICK ...ttt eteete e ee e eaeseeteeeeene oens e 12-1
[OT06] Ol Breather HOSE.......ccuiiuieiiiieeiecte ettt ettt ettt ettt beetesbeeraeebesaeennen aans [ 137 13
Engine Qil Balancer Unit and Oil PUMP ........covoeeieiieeeeeecte e eveeee e eveeee e aeendns 14-1
Engine Oil Filter Hoses. Lines, and FittiNgS ........ccccceiviiiiiiie e e [LI5-7]
Engine Oil Filter and Ol COOIET .............cceueueueeeeeeeeeceeeeeeeeeee oo es e oeee [16-1]
0108 Intake and Exhaust Manifolds ... e e 17-1



TM 5-3895-373-24P

TABLE OF CONTENTS- Continued

llus/
Page.. Figure
[Group 03] Fuel System
m O TO T =T T= LT3 1o T [18-1]
Fuel Injection PUMP INStallAtion...........ccceiverieiieiere e sie e [19-11 [I9
m Fuel Injection Pump (Internal COMPONENTS) .........c.ccveveeeeieeeeieeeeeeeeeeeese e ee e [20-1]
Fuel Injection Pump (Housing ASSEMDIY).........cccovevevevieeeeieeceeieeeeeee e, [21-1] 21
10302 | Fuel Injection Pump (Control ASSEMDIY) .......uee e .22-1
[0302] Fuel Injection PUMP (AUIO AQVANCE) .........cuevvvereeeeeeeerceeeeeeeeee et eneseseeees 23-1
FUEH LIt PUMIP ...ttt et et s st st an e e e [24-T1
AIr INtaKe COMPONENLS ........ovieeieieeeeeeee e ete e e ete e et e et eeeeae et e eae e e reeaeeaeaeeeeens [25-1 ]
AL CIBANET ...ttt ettt e et e e s te e steesat e e sbe e beesteesteestresneeenreenreend [26-1 ] [Z6l
0305 | TUMDOSUPEICNAIGE ...ttt et sb et a e eneene [27-1 ]
0305 | Turbosupercharge. INStAllAtionN ..............cccoveveveieiirereeeieieceeeeeee e [28-1]
FUBT TANK... ettt ettt ettt e et e e e e te e eae e steestaesteeenteenteeneeeeseea [29-1
Engine Fuel Hoses, Lines. and Fittings (Fuel Tank to Fuel Filter) ...............c.......... [(30-1]
Engine Fuel Hoses, Lines, and Fittings (Fuel Filter to Fuel Injection Pump)........... R11] [31
10306 | Engine Fuel Lines and Fittings (Fuel Injection Pump to Fuel Injectors).. ................ [31-1]
(0309 ] FUEI WALET SEPAIALON .......cveeveeieeeeceeeeeeeeeeeeeeeeeeeeeeeseeeseeesete e seessteessteeeeseseaeeessreseanas [33-1] [33
FUEI FIEET ... (34-1 1 [34]
Induction Heater and Induction Heater Relay..............ccccovveevevieveeceire i [35-17]
[0312] Throttle Actuator and Control Cable ...........cccuciiiiiiiii e [36-T]
Exhaust System
Exhaust MUFFIEr aNd PIPES..........ccevevieeceeeeeee e eeeee et 37-1
[Group 051Cooling System
RAIALOT INSLAIATION ...ttt ettt ettt et e et et e e et e e e et e e e ereeee e
RAAIALOr SHIOUM. .......eciiiiiiieicite ettt ettt st et e e eresbe e e sresree e [39-1] [39
0503 ] TRErmMOStat HOUSING, .....ecveeveereieeieereteeteeteeteeteeteeteetee e eteetesteeteeteeaeae s essessareeaeaaeeeas [40-11
[0503] Coolant(Radiator to WAter PUMP) ........ccoveurevireieeeeeeeeseeereeieeseessseeessessseessesssseeenanns [41-11 [41]
[05031 Coolant Hoses Engine to Engine Oil COOIEN)..........cccooveveueeevereeieeieieceeee e 42-1
Water PUMP COMPONENES .......coeiveeeeeeeeeeieeeeeeeteeteeeeeeeeeeeeeeeresteeteeeeeaeeeeesesseeneseeaeens
Radiator Fan and Fan Belt.............cocviiiiiiiiic it [44-11 [44
[Group 06]Electrical System
AErNALOr INSTAIALION ........cveveeeeeeeeeieee et ceee e e e e s e st e e eneeeeeteenaees
[OBOT] AEINALON .......cvoveveveeeeceeeeteseeeeeceete et et seeeeae et s s saeae et sessseaesesesesenssaese st ennsesesesasasas [46-17 [46l
FIEIO REIAY, ....cvevvevieieteieei ettt ettt b et a ettt a s s ne s 47-1
Starter INSHHAION ........cviiviii ettt et re e s reebe et saeeneas [48-11 [48
[OB03 ] STAMET ...t ettt et e et ee et e e e e s e e se e eee e 49-1
SEAM REIAY ...ttt ettt e ettt et e et et e et e ettt [50-1]
Operator Control Console Mounting COMPONENLS. ..........c.ceveveverreeerereererereeeeeenenens G117 [51
Operator Control Console Caster Wheel and Brake Assemblies............c..ccccveuva... 52-1
Operator Control Console and Wiring Harness Conduit’s...............cccceveveeevevevenennae. [53-11 [53
LBECR ettt ettt ettt ettt et e ettt et et et e et e et e et e et e eeeereaaeaaas
(00T 4] o] I o = Ta o 1SRRI
[0607 ] Gauge Panel and GAUGES .............ccveveeeereereeereseeeesseseseeeseeseseseeseseneseeenessnenesd] [56-11 [56
Gauge Panel Lights. Indicator Lights, Throttle Control Switch and Toggle Stitches[57-1 |
High Temperature Manual Override BUtON............cooiiiiiiiiiaiiniiiiieeeee e 58-1 | [58
Gauge Panel Indicator Light. Ignition Switch. Toggle Switches. and
Switch Panel. Horn, and Emergency Stop SWItCh..........cccecveiieiieccic e, [59-1]
Switch Panel Toggle SWItChES..........ccviiiiiiece et [(60-11
Power Relay and 80 AMpP CirCUit BrEAKET .............cccvcveeveeeeereeeeeeeeeeseeeeeeeeeeenenenns
Relay and Circuit Breaker ASSEMDIY ...........cc.cvveieiiiiieiiecieeiee et [62-11
Voltage TranSTOMMET ..........c.eiuiieeeeeee ettt 63-1
WOrK Lights @ INSTAIALION .........c.cvvvveeeeeeeeeeeeeeee e [64-11 [64



TM 5-3895-373-24P

I llus/
Page Figure
TABLE OF CONTENTS - Continued
[Group 06l Electrical System (continued)

[0609 T WOTK LIGNT ...ttt n e n et tes s et een s seereee e [65-11 [65
Work Light Wiring Harn@ss (TFACLOI) ........coueeveveeeeeeeeeeeeeeeeeeeeeeeeeeesereseeeeseeeeeeneanas 66-1
[0609] Work Light Wiring Harness (Gauge Panel) .........ccccovieiiiiiiiiiiniiee e (67-T 1
[0610] Engine Oil Pressure TIANSMILET ..........cccoveveveeeveeeeeeeeeeeeeeseeeeneese e s seseseneesaeens [68-171 [6§
SRULAOWN SENSOIS ...t et et e et et e et e et e et e st e s e et et e et e et e st e st e neeeneneeens [69-1 ] [69
Coolant Temperature, Hydraulic Oil Temperature, and High Temperature
FUEl LeVel TranSmMIttEN ........coiviee et erree e enree e
Fuel Pressure Transmitter and Fuel Differential Pressure Switch...............cc.......... 111 [
Transmitters, and Engine Coolant Temperature TransduCer .............ccccvevveeeueennnn. [72-11]
Tachometer Generator, Air Pressure and Turbosupercharge Pressure
[0610] Oil Pressure and Oil Filter Differential Pressure Transmitters and Shunt ............... [73-11
0610 ] DCA CONIOl HOUSING ..o sees s s e eeseeees s e seenseesenseenesnesns) 74-1 ]
[OBTTT HOIN ..ottt bbbttt s s [75-1]
0612] Storage Batteries and Battery BOXES..........ccceeueevereeereereeeeteeteeieeeeseeeeesre s eaeenenns [76-1
0612] Battery Cables and Slave RECEPLACIE ..........cccc.evevevevieeieeeeeeeeeeeee e [77-1
Screed Burner and Blower Motor WIring HarMeSS.............cccveeeeeeeverereseeeeeenenans [78-11
Tow Point Movement Switch Screed Control Box Wiring Harness .........................
Engine Wiring Harness (Throttle Actuator and Relays)........ccocccvveveevieiieciieeeneenn, [80-1]
0613| Engine Wiring Harness (Starter and ARErNAator) ...........cccvvvveeeveeeiisicciiiieee e e
0613 | Alternator WiIring HAIMESS ......c.ueiiiiiiiiiiiie ettt
Switch Panel Relay WIrNG HAMESS ..........c.ceierieee et [83-11
Switch Panel WIring HAMESS ..........ccvceeiieeeeeeee et
[0613]1 Gauge Panel WIring HAMMESS .........ccoouiiiiieeciee ettt [B5-11 [8Y
0613] Operator Control Console Relay Wiring HamMess ..............ccooveueveeoeerereeeerneenanes [86-1 1
[0613] High Temperature Manual Override Button Wiring Harness..............ccccoovevevivenne.. [B7-11 [87
(06131 Relay/Tractor Wiring HArMESS..... ...oiiiiiiiiiiiiieeiit ettt 88-1 |
DCA WIMNG HAMESS ...ttt ettt et e steete et e aeneeneans 89-1
[0613] DCA Engine Wiring Harness (Left) .........ovoiiiiiiiie e [90-1 |
0613] DCA Engine Wiring Harmness (RIGNL) ......o.veeveveeereeeeeereeeeeseeereseeeseeeeeseeeesesenenen, [91-11]
0613] Stack Valve WIrng HAMESSES ..........ccccvevereeieeeeieeeeieteeeeeietesese et
[0613] ENdgame WINNG HAMNESS ..........cooveieeeieeeeeeeeeeeeeee e et es e en e en e [93-17] [93
Valve Panel Wiring Harness (Flow Gate and Pump Pilot Control Valve)................
Valve Panel Wiring Harness (Control VaIVES). ........c.cccevveeeeveeceeceeceecee e B5-17 [95
Valve Panel Wiring Harness (Screed Control BOXES) ..........ccceveveieeeeeeeeeeeeenennnn, [96-11
[0613] Valve Panel Wiring Harness (Burner and Fuel SPray) .........cccccveveeeeeevseevieeeennn. Q711 [B7
[Group 071 Transmission
m High Speed Shift VAIVE...........cvcveieeieeceeceeeeee ettt an e 98-1
[O7T0T PUMP DIiVE GEAIDOX ....vvvieviivierieiieeieeite sttt stesteeseestessae e sreesaesbesseessessesseessesseenee e [99-1]
Propulsion PUMP INSTAIIALION. ...........cveiiriieie it ceeseiesteeree st ete s sre e stesree e [.100-1]
[O07271] Propulsion PUMP (Shaft ENG) ....cccveiieiieiieiiese e s [101I-1]1 [101
[0721] Propulsion PUmp (Grotto and SEIVO).........cceerrrrvererereeeeieeeseseseesesesesesesesssesenenens 102-1] [102]
PUMP Pilot CONIOI VAIVE .......c.ooveeeeeeeceeceeeeeeeeeee ettt 103-1
[O721] Propulsion Motor Hoses, Lines, and Fittings (SUPPIY).....ccccoveveecieieeiieeieiecreeeae [104-T1 [104]
Propulsion Motor Hoses, Lines, and Fittings (RETUIM) ...........ccoceeveeveeveeeeeeeeeennane
[O721]1 Propulsion Pump Hoses, Lines, and Fittings (Right) ..........ccccooiiiiiiiccieciic e [106-1] [106
[0721] Propulsion Pump Hoses. Lines, and Fittings (LEft) ..........cccceeveeeveeieeceeicecene [107-1]1 [107
Propulsion Motor INSallAtion................ccecveiiieiiieeieesee e
[0721] Propulsion Motor (Power Unit and HOUSING) .......c.cevvieeeeeeeeeeeeeeeeeeeeeesessee e [109-1] 109
Propulsion Motor (Port Plate HOUSING) ......c.ccueeueeveieieeeteete e et 110-1] [110
[072T] Hydraulic Charge FItEr ..........ocuvi ittt 01111 [117
[Q721Hydraulic Oil Cooler Hoses, Lines, and FittiNgS...........cccvovvveeereeeeieeeeeeeeeeeeeeeeee s [112-11 [112



TM 5-3895-373-24P

TABLE OF CONTENTS - Continued

llus/
Page Figure
[Group 07] Transmission (continued)
HYAraulic Oil COOIET .........c.viueeieeeeeee ettt ee et
Transfer, Final Drive Assembles
Speed Reduction Gearbox (Drive EN) ..........ccoueveveiieieieceeeeeeeeeeee e
Speed Reduction Gearbox (Motor ENd) .......ccccevveveiierieieeiesese e [115-1]
0801 ] Speed Reduction Gearbox Brake Hoses, Lines. and Fittings ...........cccevvvvvvvvevivnnnns 116-1
(0805 ] BraKE VAIVE ...ttt ettt ettt et et e et et e e et et e et eeeene e -
[Group 13] Track
TTACK FTABIME ..ot e e e e e e e e e e e e e e ee e e e e e e e e e enenene e 118-1
L0 Te] 1=V £ [119-1 | 119
11303 | Track Idler Roller ASSEMDBIY........c.uuiiiiiie e 120-1 | [ 120
[1303] Track Tensioning CYINAET ..........c.ceeeevieeeeeeeeeee ettt en e eeee e 121-17 [121]
Track Tensioning ACCUMUIALOT .........c.ccviieiieiieie ettt see e [122-1]
TEACK DIV HUD ..ttt ettt ettt e e e see e e eeeeeaeeeaeend [123-1
[1304] Track Drive SPrOCKEt GEBAT ........ccuueieiiiiiee ittt 124-1 | [124]
Track Chain ASSEMDIY ...........coeeviveieeeeeeeeeeeee e etee st ee ettt eseee e ee st tese s eeeensees [125-1]
[Group 18 Frame. Towing Attachments. Drawbar
IMIBIN FTAIME.........eveveeeeceeteeeee ettt es ettt e ettt st e et st sesstetens et saetesn e stetene e aenteeeas
Vehicular BUMper COMPONENES...........cvceiueeeeeeeeeeeeereseeeteseeesesseseeseessestesseseeesesens
[Group 18 Body and Hood
1801] Operator Control Console and Screed Control Box Protective Covers................... 128-1
1801] CONVEYOr ACCESS DOOK .......oceeveeteeeeeeieeeeeeseeeieeeeseeeeeee s et ee e ee s eseaeseenseseeeeenenneene 129 1
[18011 Engine Compartment TOP .ACCESS DOOIS .......cc.cvcveueeveverereeeieeeeseseieeessseseeesesesenns
Engine Compartment Side Access Doors and COVEIS...........coveeeveveeeeeeueereeerenas
Engine Compartment and Valve Panel Access Doors and COVerS.............ceeevee... EIE]
TBOTL] LALCK coveveeeeeeee e e e et ee e e eseee e e e ee e e s e e e 133-1_|[ 133
1801 SCreed COVET PIALES.......c.cuviieiieeieerisees ettt 134-1 1134
MaiN OPEIAtOr DECK.......c.euevieceiececeiecieeeeeeeee ettt ee e [135-11[135
Main and EXtENSION SCre@d SIEPS.......cc.covirireieieeeieeieieeeeeeeeeteeeeeeeeeeesse s eeeeeeeeeenns
Screed Steps and HANAIAIl.........c.c.cveeeeeeeeeeeeeeeeeeeeeeee e [137-1_1[137
1806 | Operator Seat INStallation ............evvieieieiiiiiiie e e e e e eeeees 138-1 |[ 138
(1806 ] OPEIAtOr SEAL ........c.eevvevieeeeeeeieeeie et s s s ee e sttt e teseseeesesnanans [139
[18061 Toolbox and Liquid CONtaiNEr BraCKeLt...........ccoviviueieeeeieeeeeeeeeeereeeee e s e sen e [140-171 [14Q
RIFIE BIACKEL ...t ettt et e e et e e e e e et e et e ete e et eeeee s eereeneeeneeereeneeens
[Group 2Z1Body Chassis, and Accessory ltems
m FUET SPIay WEANG .......coviieieieiee ettt ettt et te e testeeeeesaesreeeaesteereeneeas
Slow Moving Vehicle Sign, Decils, and Identification Plates..............cccccceeveevveeennee.. [43-1]
)] Decal and 1dentification PIALS .............cccceevierieeeieeeeee et enere e [144-171[144]
Screed Decals and 1dentification PIates ..............cccceeveueeeieeeereeeeeeeere e,
Hydraulic and Fluid Systems
Auxiliary Vibration and Auxiliary Pump Installation...............ccccceeeeeeeeceiccieieeenee.
’ [240T] AUXIIAINY PUMD .eeiieiiie e e et ste e e s eteateesaeesseesseesseessaessaeaneeenseenseens [I47-1 1147
[2401] Auxiliary VIbration PUMP...........cocoeueueeeeeceeeeseseeesesenesesesese e seeeeeneeees [148-171[148]
Valve Panel INStllation (RIGNT)..........coiieeereeeeeee e eee e
Valve Panel Installation (LEft) ...........ccueiiiiiiiieiieceece et [50-1_1[150
TOW POINE MOUNT PIALE ...ttt ettt et e et et e e et e re e st e rerereenns
S ¥z (o] LAV Z= 1 V=TSR OURR
TOW POINt CONIOl IVAIVE ......o.eeueieeeciceeciceeteeeee ettt 5311
TOW' POINE FIOW DIVIGET ......covvvieiicteecieietee ettt A54-1 ]
Vale .and Cylinder and Auger/Conveyor FIOW DIiVIders.............cccccveveevereerereevennanen. MI
Auger/Conveyor CONLIOI VAIVE ..........ccooouiiueeieeie ettt
To Point FIOW CONIOl VAIE .......ccuveiieiie ettt se e e ettt e il-'rﬁ- [157]



TM 5-3895-373-24P

TABLE OF CONTENTS - Continued

llus/
Page Figure
Hydraulic and Fluid Systems (continued)
Vibration and Track Tensioning Relief VAIVES .............c.ccooeeeeveeeeeieee e
Screed Travel lock and Screed Vibration Control Valves...........ccccccoveeieeceecveenen.
[2402] Track Tensioning Unloading Valve INstallation.................ccccoeeereveveecereeeneeenns
Track Tensioning Unloading Vale.............cc.coeeuevieeueeeeieeeeeeeeeeee e
Test and Return Manifolds and Hydraulic Oil Bleeder Valve...........c..cccccoveviveuennenn.
Auger/Conveyor Speed CONtrol VAIVE. ..............coeeieeeeeeeeee e
[24021] Screed Vibration Solenoid Vale ... 1164-1 [[164]
[2404 ] Screed Lift Cylinder INStallation ............cc.eoveieieeeece et [165]
[24047] SCreed Lift CYINAEN...........ce ettt [166-1 1[166]
[24047] Tow Point Cylinder INStallation.............cooviiereiieie e 1671
oLV 2o T TR @3 12Te =Y RS 168-1
[2406] Screed Extension Cylinder Hoses and Fittings (Tractor).........cccoecvvvvevieeneesvesnnnndd 169-1]
[2406 ] Tow Point Hoses, Lines, and FittiNgS ...........ccoeeiieiieiceeeieeee et f70-1_|[170]
[2406] Screed Lift Cylinder Hoses, Lines, and FittiNgS ..........c.ccoovieevieeeeeeeneeeeseeees e i71-11 [171]
Track Tensioning Hoses, Lines. and FitiNgS..............covvveveereeveeeiereseeseesesseesee e, [72-1]
Auxiliary Pump Hoses, Lines, and FithiNgS ..........ccccooeeveeeeeeeeeeeeeeeeeeeee e 173-11[173
[2406] Auger/Conveyor Motor Hoses, Lines and FittingS ..........ccccoeveeiiiiiecie e 072-11 [174]
[2406] Hopper Lift Cylinder HoSes and FittingS ..........cccceoeieiiiiierieieicteseeie e [175]
[2406] Main and Extension Screed Vibration Lines and Fittings (Tractor).......................... (176
(2406 ] Hydraulic REIUIN FIET ..ot ee e 771 1177
Hydraulic Tank COMPONENLS ..........cccveeeveeieeeeteeeeeeeeeeeeeete s e eseaeeeeaeeseseeaeseeaenens 178-1 | [178
[6004] Burner and Fuel Spray Fuel Filter. Pump. and Motor Installation................c.c..c....... [179-1] I79
[6004] Burner and Fuel Spray Fuel PUmMpP and MOOT ...........c..ccooeeiiueeieeicieeeeeeee e 180-1 | [180]
[6004 ] Burner and Fuel Spray FUEI Filter............covevieieeeeee e ennas [181-1 1
BUINEE SNIEIAS ......vcveeee ettt ettt e et e et e s ete e teeneae e [182-171
Burner Chamber COMPONENES...........ceiveieeeereeeeeeeeeeteeeeeeteseetesteeteseeeseeaseereseeeresens 83 1
Burner and Fuel Spray Hoses and Fittings (Tractor) ..........ccovcevvveveveeiesiesiesee s
6005 | Burner and Fuel Spray Hoses and Fittings (SCre€d)...........oovveereveeerrereeerereesnnes m
6005 | Screed Burner Solenoid ValVE...........ccccocvieiiiiiicie ettt [186-1 1| 186
Burner BIOWEr INSLAIALION................ccveeeirrereseeeeeseseeeeee et reeeeeeeeeens A87-1 1187
BUINEE BIOWE ...t et e et e ettt e et e e e e e e e e e et e eeeenenee e
BUMNET BIOWET MOTOT ... ...viiiiiiiceicte ittt sttt ettt ettt sre st aesbe b e e [189-1 ]
[Group 73] Concrete and Asphalt Equipment Components (Paving Machine)

[7303] Screed Control BOX (LEML) ........ceeveveuereeeeeeeeteeeeeeteseeesietesessteses e seessssessse s ensaeseneas 90-1_][190]
Screed Control Panel. Indicator Lights. Emergency Stop Switch, and
o Y= I oL A (=3 1 T
Screed Control Panel Toggle SWItches (LEft)..........ccccoveveveeveveieeeeeeeece e m [192]
Screed CONrol BOX (RIGNL)......cvrveeeeeereeeeeeeeeeeeeeeeeseeeseseeeeseees s eeeseseeseseeeeseeseeseeeeens [193-1]
Screed Control Panel, Indicator Lights, Emergency Stop Switch. and

PANE! LIGNE (RIGNE) vvveeeeeeeeeeeeeeeeeee ettt eee s eeseees s eees et eneeeee e et en e eeeeneeeneen (1941
Screed Control Panel Toggle SWitches (RIgt) ........ccccvoveeeeviveeeeeeeeee e
Thickness Control COMPONENTS ..........ccvcieiuiieeieiteeieete et e ete e ereereesaesreereereere e, [196-11 [196)
Crown Adjustment COMPONENES ...........ccveueeeeeeeeeeeeeeeeeeeeeeeeeeteeseeeseeeere e eeeeeeeeens [197-1
Extension Screed Height Adjustment COMPONENLS...........ccceveveveveveeeerseeeseeeeenans [198-1]
HOPPEI COMPONENES. .......ouevieiieeeetieieteeeeteet et ete et ese et e e e teseste s eteesse s ese s esesese e [199-T]
HOPPET Lift CYNUET ......c.veveieeeeeeeeeeee ettt aene e, 200-1
Hopper FIashing COMPONENLS .............cevveveteeeeeeeeeeeee et ee et [201-1]
Conveyor Drive Shaft COMPONENLS ...........ccceeriveeeeeeeeeeeeeeeeetee e ee e eeeereeanes
Conveyor Idler Roller COMPONENES..........ccueeiiiiiiieeiiee et ee et eeteeeee e eree e [203]
[7309] Conveyor Chain ASSEMDIY...........cccoveveuerereeieeteeeseeteeeeseeeeeseseteees s s eesesessaeseeneees [204-1 [204]

\"



TM 5-3895-373-24P

TABLE OF CONTENTS - Continued

lus/
Page Figure
[Group 73] Concrete and Asphalt Equipment Components (Paving Machine) (continued)
[Z309] CONVEYOr DIrag PIALES. .......c.c.viveeeeeeeeeeeeeeeeeeeeee e e e e en et s st en s st [205-171[205]
Auger/Conveyor Motor Installation and Drive COMPONENLS.............cccceevereeveeeennns
AUGET/CONVEYOT MOLOT.........veueeieeieeeeeeeeeee et ete et ee st e et sees e s st et s ete e ses e et essseeesete e steeens
AUGET COMPONENES .....veveeieiteetieiteete e eteeteeteste et eeteeteeeeeteeseestesteeteestesteeseearesreeneeans
One Foot Auger Extension COMPONENTS .........c..cocuveeiieeiieeeetieeeeeeeree e e eevee e 209-1]
[7309 ] Two Foot Auger EXtension COMPONENES ..........cceeeueeiuieeeieeeieeie e e e e et e eteeeee e [210]
[7312] Flow Gate and FIOW Gate ACIUALOT..............ocvcueieeeeeeereeeeeeeeeeeseeesseeseeesseeensee s 211171 [211]
[7313] Main Screed Frame and Plate .............coucieiieiiieeceeceee e eeee e eees ettt see e 212-171
Screed EXIENSION CYNNUET. ...........covevieieeee et
[7313] Extension Screed Frame and PIAtES ..........cccoocuieivueeiiie et e et sveesieee s 21Z2-111214
7313 | BOIt-0N SCreed EXIENSION .....ccccuiiiiiiiee ettt e e e e e e st ee e e e e e s s e sanareeeeaeeeeaans [215-1
7313] Extension Screed Guide Shaft Support ASSEMDIY ........ccccvevevevivieeiieicceieeceee [216-1
[Z313] Main SCrEA VIBIALOT .......c.ooveeieeeeeeeeeeeee ettt et see e RI7-11 217
Main Screed Vibrator UNIVEISAl JOINT .........ooeeieeeeeeeeeeee e eeeeseee e e e e eeeeeeseeeeens 2181
[73T3] Extension SCreed VIDIrator..........ccccocveiiiie it [219-11 219
[7313] Main Screed VIDration MOLOF ...........cocuviiiieeiiee e e etee e ste e erae e saeeaneeas 220
[7313] Extension Screed VIBration MOTOT ..............ocveeiueeeeeieeeeee e eeeseeesseeenseeenseee s e [221]
[Z313] SCrEeA TOW AN ...ttt ettt n ettt et st en s eetees s seeteenenseneas
StrKEOT COMPONENES .......cvveeeieeeeiee ettt es et en et eneteenanas
ey K [ =TT [0 -1 c= YOO
7313 | ENAQAte HANA LEVET .......eeiiiiieie ettt e e e e et eeea e e 225-1 | 225
[7313] Feed Limit Switch Paddle ASSEMDIY..........cooviiieieeeeeeee e n e [226-11[226]
[Z313] Feed LMt SWILCH ......vieeieeee ettt et e et e e e ee s e ee e ee e
(0701 0] 1] Vo L=
[7318] Screed Extension Cylinder Hoses. Lines, and Fittings (Screed) ..........cccccveveeaee.
7318] Extension Screed Vibration Hoses and Fittings (Screed).........ccccoovvvveeeiiiiieeeiinnn.)
7318] Main Screed Vibration Hoses. Lines, and Fittings (Screed) ............cccccovevevviververennnnd 231-1 |
[7318] Screed Vibration FIOW DIVIAET...............ccceueueiereecceeieeeeeeeeeceeee e £32-1 1232
Fire Fighting Equipment
[7638] Fire EXtiNQUISher and BraCKet.............cccveceeieeiieieeeseese ettt ere et see e P33-1 1233
[Group 94IBZA0T TREPAIN KIS ......vveeeeeeieeeeeeeee et s e e et ee e se e et et e et see e st e eaeteseseseaetsstesseteeseeneeea [LKITS-1]
[Group 959501 TBUIK IHEIMS ...ttt e et ee s een s en s s [CBULK-1
Section Ill. SPECIAL TOOLS LIST
[Group 26]Tools and Test Equipment
Hydraulic Pressure TeSt GAUGES .......cevvereereerieriieeieeieesieesteesieeseeseeeseeeseeesseessesd [.234-11[ 234
[Section IV. ICROSS-REFERENCE INDEXES ........covviiivieieseeseieseessesesesesssesseseenessessnessenesneesenels -1
National STOCK NUMDET INAEX .......ccveiivieirieiie et cte st se e ettt ere s erae e eeeeereeers LT
Part NUMDEE INAEX .......oviiiiiiiiiiiiiiiieeeeeeeee ettt e et eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeesereseeereeeeesese e 1-23
Figure and Item NUMDBET INAEX .......c.ooiiuiieiie ettt e [.I-107]



TM 5-3895-373-24P
SECTION I. INTRODUCTION

1. Scope. This Repair Parts and Special Tools List (RPSTL) lists and authorizes spares and repair parts; special
tools; special Test, Measurement, and Diagnostic Equipment (TMDE); and other special support equipment required for
performance of unit, direct support, and general support maintenance of the Paving Machine, Bituminous Material. It
authorizes the requisitioning, issue, and disposition of spares, repair parts and special tools as indicated by the Source,
Maintenance and Recoverability (SMR) codes.

2. General. This Repair Parts and Special Tools List is divided into the following sections:

a Repair Parts List. A list of spares and repair parts authorized by this RPSTL for use in the
performance of maintenance. The list also includes parts which must be removed for replacement of the authorized parts.
Parts lists are composed of functional groups in ascending number sequence, with the parts in each group listed in
ascending figure and item number sequence. Bulk materials are listed by item name in FIG BULK at the end of the
section. Repair parts kits are listed separately in their own functional group within[Section I tems listed are shown on the
associated figures.

b. Section Ill - Special Tools List. A list of special tools, special TMDE, and other special support equipment
authorized by this RPSTL (as indicated by Basis of Issue (BOI) information in DESCRIPTION AND USABLE ON CODE
(UOC) column) for the performance of maintenance.

c. [Section 1IV]- Cross-Reference Index. A list, in National Item Identification Number (NIIN) sequence, of all
National stock numbered items appearing in the listings, followed by a list in alphanumeric sequence of all part numbers
appearing in the listings. National Stock Numbers and part numbers are cross-referenced to each illustration figure and
item number appearance. The figure number and item number index lists figure and item numbers in numeric sequence
and cross-references National Stock Number (NSN), Commercial and Government Entity Code (CAGEC), and part
numbers.

3. Explanation of Columns (Sections Il and IIl).

a. Item No. [Column (1)]. Indicates the number used to identify items called out in the illustration.

b. SMR Code [Column (2)]. The Source, Maintenance, and Recoverability (SMR) code is a 5-position code
containing supply/requisitioning information. maintenance category authorization criteria, and disposition instruction, as
shown in the following breakout’

Source Maintenance Recoverability
Code Code Code
XX  1sttwo XX X
l positions l ' v ’ l
How you get an item. 3d position 4th position Who determines

disposition action
on an unserviceable

Who can install, Who can do item.
replace or use complete repair
the item. (see note) on

the item.

*Complete Repair: Maintenance capacity, capability, and authority to perform all corrective maintenance tasks of the
"Repair” function in a use/user environment in order to restore serviceability to a failed item.

1



TM 5-3895-373-24P

(1) Source Code. The source code tells you how to get an item needed for maintenance, repair, or overhaul of
an end item/equipment. Explanations of source codes follow:

Code

KD
KF
LKB

MO —Made at org/

AVUM category

MF —Made at DS/

AVUM category

MH-—Made at GS
category

ML —Made at
Specialized
Repair Activity
(SRA)

MD —Made at Depot

AO —Assembled by
org/AVUM
category

AF —Assembled by
DS/AVUM
category

AH —Assembled by
GS category

AL —Assembled by
SRA

AD —Assembled by
Depot

XA
XB
XC

XD

Explanation

Stocked items; use the applicable NSN to request/requisition items with these
source codes. They are authorized to the category indicated by the code entered
in the 3rd position of the SMR code.

*NOTE: Items coded PC are subject to deterioration.

Items with these codes are not to be requested/requisitioned individually. They
are part of a kit which is authorized to the maintenance category indicated in the
3rd position of the SMR code. The complete kit must be requisitioned and
applied.

Items with these codes are not to be requested/requisitioned individually. They
must be made from bulk material which is identified by the part number in the
DESCRIPTION AND USABLE ON CODE (UOC) column and listed in the Bulk
Material group of the repair parts list in this RPSTL If the item is authorized to you
by the 3rd position code of the SMR code, but the source code indicates it is
made at a higher level, order the item from the higher level of maintenance.

Iltems with these codes are not to be requested/requisitioned individually. The
parts that make up the assembled item must be requisitioned or fabricated and
assembled at the level of maintenance indicated by the source code. If the 3rd
position code of the SMR code authorizes you to replace the item, but the source
code indicates the item is assembled at a higher level, order the item from the
higher level of maintenance.

- Do not requisition an "XA" coded item. Order its next higher assembly. (Also, refer to the NOTE on page 4.)
- If an "XB" item is not available from salvage, order it using the CAGEC and part number given.
- Installation drawing, diagram, instruction sheet, field service drawing, that is identified by manufacturer’s part

number.

- Item is not stocked. Order an "XD" coded item through normal supply channels using the CAGEC and part
number given, if no NSN is available.

NOTE

Cannibalization or controlled exchange, when authorized, may be used as a source of supply for items
with the above source codes, except for those source coded "XA".

2



TM 5-3895-373-24P

(2) Maintenance Code. Maintenance codes tell you the level(s) of maintenance authorized to USE and REPAIR
support items. The maintenance codes are entered in the third and fourth positions of the SMR Code as follows:

(@) The maintenance code entered in the third position tells you the lowest maintenance level authorized to
remove, replace, and use an item. The maintenance code entered in the third position will indicate authorization to one of
the following levels of maintenance.

Code Application/Explanation

C Crew or operator maintenance done within organizational maintenance.
(0] Organizational category can remove, replace, and use the item.

F Direct support level can remove, replace, and use the item.

H General support level can remove, replace, and use the item.

L Specialized repair activity can remove, replace, and use the item.

D Depot level can remove, replace, and use the item.

(b) The maintenance code entered in the fourth position tells whether or not the item is to be repaired and
identifies the lowest maintenance level with the capability to do complete repair (i.e., perform all authorized repair
functions.)

NOTE
Some limited repair may be done on the item at a lower level of maintenance, if authorized by the

Maintenance Allocation Chart (MAC) and SMR codes. This position will contain one of the following
maintenance codes.

Code Application/Explanation

0] Organizational is the lowest level that can do complete repair of the item.

F Direct support is the lowest level that can do complete repair of the item.

H General support is the lowest level that can do complete repair of the item.

L Specialized repair activity is the lowest level that can do complete repair of the item.

D Depot is the lowest level that can do complete repair of the item.

Z Nonrepairable. No repair is authorized.

B No repair is authorized. (No parts or special tools are authorized for the maintenance of a "B" coded item).

However, the item may be reconditioned by adjusting, lubricating, etc., at the user level.

3



TM 5-3895-373-24P

(3) Recoverability Code. Recoverability codes are assigned to Items to indicate the disposition action on
unserviceable items. The recoverability code is entered in the fifth position of the SMR Code as follows:

Code Application/Explanation

Z Nonreparable item When unserviceable, condemn and dispose of the item at the level of maintenance
shown in 3rd position of SMR Code.

0 Repairable item. When uneconomically repairable, condemn and dispose of the item at organizational
level.

F Repairable item. When uneconomically repairable, condemn and dispose of the item at the direct
support level.

H Repairable item. When uneconomically repairable, condemn and dispose of the item at the general
support level.

D Repairable item. When beyond lower level repair capability, return to depot. Condemnation and
disposal of item not authorized below depot level.

L Repairable item. Condemnation and disposal not authorized below specialized repair activity (SRA).

A Iltem requires special handling or condemnation procedures because of specific reasons (e.g ,

precious metalcontent, high dollar value. critical material, or hazardous material) Refer to appropriate
manuals/directives for specific instructions.

c. CAGEC [Column (3)]. The Commercial and Government Entity Code (CAGEC) is a 5-digit alphanumeric
code which is used to identify the manufacturer, distributor, or Government agency, etc., that supplies the item

d. Part Number [Column (4)] Indicates the primary number used by the manufacturer (individual. company, firm,
corporation. or Government activity), which controls the design and characteristics of the item by means of its engineering
drawings, specifications standards. and inspection requirements to identify an item or range of items.

NOTE

When you use a NSN to requisition an item, the item you receive may have a different part number from
the part ordered.

e. Description and Usable On Code (UOC) [Column (5)]. This column includes the following information:
(1) The Federal item name and. when required, a minimum description to identify the item.
(2) Items included in kits and sets are listed below the name of the kit or set in the Kits functional group
3) Spare/repair parts that make up an assembled item are listed immediately following the assembled
item line entry.
(4) The statement "END OF FIGURE" appears just below the last item description in Column 5 for a
given figure in[Section 11}

f QTY [Column (6)]. Indicates the quantity of the item used in the breakout shown on the illustration figure.
which is prepared for a functional group. subfunctional group, or an assembly. A "V" appearing in this column in lieu of a
quantity indicates that the quantity is variable and the quantity may vary from application to application

4



TM 5-3895-373-24P
4, Explanation of Columns [(Section 1V).

a. National Stock Number (NSN) Index.

(1) STOCK NUMBER Column. This column lists the NSN by National Item Identification Number (NIIN)
sequence. The NIIN consists of the last nine digits of the NSN. When using this column to locate an item, ignore the first 4
digits of the NSN. When requisitioning items use the complete NSN (13 digits) sequence.

(2) FIG. Column. This column lists the number of the figure where the item is identified/located. The figures are
in numerical order in[Section 11l

(3) ITEM column. The item number identifies the item associated with the figure listed in the adjacent FIG.
column. This item is also identified by the NSN listed on the same line.

b. Part Number Index. Part numbers in this index are listed by part number in ascending alphanumeric
sequence. (i.e. vertical arrangement of letter and number combination with the first letter or digit of each group in order A
through Z, followed by the numbers 0 through 9 and each following letter or digit in like order.)

(1) CAGEC Column. The Commercial and Government Entity Code (CAGEC) is a 5-digit alphanumeric code
used to identify the manufacturer, distributor, or Government agency, etc., that supplies the item.

(2) PART NUMBER Column. This column indicates the primary part humber used by the manufacturer
(individual, firm, corporation, or Government activity), which controls the design and characteristics of the item by means of
its engineering drawings, specifications standards, and inspection requirements to identify an item or range of items.

(3) STOCK NUMBER Column. This column lists the National Stock Number for the associated part number and
manufacturer identified in the part number and CAGEC columns to the left.

(4) FIG. Column. This column lists the number of the figure where the item is identified/located i Secfion 1]

(5) ITEM Column. The item number is that number assigned to the item as it appears in the figure referenced in
the adjacent figure number column.

c. Figure and Item Number Index.

(1) FIG. Column. This column list the number of the figure where the item is identified/located i Section 11|

(2) ITEM Column. The item number is that number assigned to the item as it appears in the figure referenced in
the adjacent figure number column.

(3) STOCK NUMBER Column. This column lists the National Stock Number for the item.

(4) CAGEC Column. The Commercial and Government Entity Code (CAGEC) is a 5-digit numeric code used to
identify the manufacturer, distributor, or Government agency, etc., that supplies the item.

(5) PART NUMBER Column. Indicates the primary number used by the manufacturer (individual, firm,
corporation, or Government activity), which controls the design and characteristics of the item by means of its
engineering drawings, specifications, standards, and inspection requirements to identify an item or range of
items.

5. Special Information.

a. Fabrication Instructions. Bulk materials required to manufacture items are listed in the Bulk Material
Functional Group of this RPSTL. Part numbers for bulk materials are also referenced in the description column of the line
item entry for the item to be manufactured/fabricated. Detailed fabrication instructions for items source coded to be
manufactured or fabricated are found in TM 5-3895-373-20 and TM 5-3895-373-34.

5



TM 5-3895-373-24P

b. Kits. Line item entries for repair parts kits appear in a group in[Section 1l [see table of contents).

c. Index Numbers Items which have the word BULK in the figure column will have an index number shown in
the item number column. This index number is a cross-reference between the National Stock Number/Part Number Index
and the bulk material list in[Section 11|

d. Associated Publications. The publications listed below pertain to the Paving Machine, Bituminous Material
and its components:

Publication Title

TM 5-3895-373-10 Operator’'s Manual, Bituminous Material Paving Machine

TM 5-3895-373-20 Unit Maintenance Manual, Bituminous Material Paving Machine

TM 5-3895-373-34 [Direct Support and General Support Maintenance Manual, Bituminous Material Paving Machine
TM 5-3895-373-12 Lubrication Order, Bituminous Material Paving Machine

6. How to Locate Repair Parts.

a. When National Stock Number or part number is not known.

(1) First. Using the table of contents, determine the assembly group or subassembly group to which the item
belongs. This is necessary since figures are prepared for assembly groups and subassembly groups, and listings are
divided into the same groups.

(2) Second. Find the figure covering the assembly group or subassembly group to which the item belongs.

(3) Third. Identify the item on the figure and note the item number.

(4) Fourth. Refer to the Repair Parts List for the figure to find the part number for the item number noted on the

figure.

(5) Fifth. Refer to the Part Number Index to find the NSN, if assigned.

b. When National Stock Number or part number is known.

(1) First. Using the Index of National Stock Numbers and part numbers, find the pertinent National Stock Number
or part number. The NSN index is in National Item Identification Number (NIIN) sequence (para. 4a(l)). The part numbers
in the part number index are listed in ascending alphanumeric sequence (para. 4b). Both indexes cross-reference you to
the illustration figure and item number of the item you are looking for.

(2) Second. After finding the figure and item number, verify that the item is the one you are looking for, then
locate the item number in the repair parts list for the figure.

7. Abbreviations.

Abbreviations used in this manual are listed in MIL-STD-12



TM 5-3895-373-24P

SECTION I

Figure 1. Engine and Engine Mounting Components



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 01 ENGINE
GROUP 0100- ENGINE ASSEMBLY
[FIG_TIENGINE AND ENGINE MOUNTING

COMPONENTS
1 XBFZZ 1S654 13071717 BRACKET,MTG-:ENGINE FRONT RIGHT ................ 1
2 PAFZZ 96906 MS51415-8 WASHER,LOCK 7/16 IN NOM ID HELICAL................. 3
SPRING ...t
3 PAFZZ 30204 B1821BH044F125N SCREW,CAP HEXAGON H 7/16-23UNF-2A .............. 8
X1 1/4INLG GRADE 8. ....ooiiiiiieiieie e 8
4 PAFZzZ 80204 B1B21BHO5CC350N SCREW,CAP,HEXAGON H 1/2-13UNC-2A X............. 8
3% INLG GRADE 8.....ccooiiiiiiiee i,
5 PAFZZ 96906 MS51415-9 WASHER,LOCK 1/2 IN NOM ID HELICAL .................. 8
SPRING ..ottt
6 XBFZZ 1S654 13071725 BRACKET,MTG,ENGINE REAR LEFT.........ccccvvvrinenen. 1
7 XBFZZ 1S654 13071733 BRACKET,MTG,ENGINE REAR RIGHT ...........cceeuue 1
8 PAFZZ 80204 B1821BH063C450N SCREW,CAP,HEXAGON H 5/B-11UNC-2A X ............ 4
4 1/2INLG GRADE 8.....coviiiiiieieeiiee e
9 PAFZZ 45152 EE-102273 WASHER,FLAT .. 4
10 XBFZZ 0DG59 17/556 45 DURO MOUNT,RESILENT ...t 4
11 XBFZZ 1S654 59565036 WASHER,FLAT ..o 16
12 PAFZZ 80204 81821BH038C100N SCREW,CAP,HEXAGON H 3/8-16UNC-2A X............. 16
1IN LG GRADE-8.....coiii i
13 PFFZZ 15854 59565044 WASHE,FL AT oo 4
14 PFFZZ 72962 21INE-101 NUT,SELF-LOCKHIGHLE 5/8-11UNJC-38 ................. 4
15 XBFZZ 15654 13071709 6RACKETVMTGQENGINE FRONT LEFT .................. . 1
16 XBFHH 1S654 13077383 ENGINE ASSEMBLY ....cottiiiiiiiiiiiieeieec e . 1

END OF FIGURE

1-1



SECTION Il TM 5-3895-373-24P

]
]

[ 2 THROUGH 12 |
2

]
| 3 THROUGH 12 |

Figure 2. Engine Assembly



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0100 ENGINE ASS’EMBLY
FIG. 2IENGINE ASS-MBLY

1 XBFHH 15654 13078746 ENGINE ASSEMBLY ..ot 1
2 XAFHH 13446 LJ33836 ENGINE,DIESEL,4 236......ccccciiiiiriiiieeeeiiiiieiie e 1
3 PFFZZ 33076 101985 WASHER,FLAT 3/8 INNOM ID .....cccoviiiiiiiiieieenieeeen 2
4 XDFZZ 13446 0746451 BOLT,MACHINE 3/.-24UNF X 5/8 IN..........ccccvvrernnnnn. 2
5 PFFZZ 13446 32161114 PLUG,MACHINE THREAD 1/4-18PTF X......cccceevvunren. 1
7IL 6 IN LG BRASS. C ..ot
6 XBFZZ 13446 0650586 PLUG 3/8 -18PTF X 13/32 INLG.....cccoviiiireiieieee 1
7 PFFZzZ 30076 161416 PLATE oot 1
8 PFFZZ 13446 0920054 WASHR,LOCK 3/ INNOM ID ......ooviiiiiiiiiiieie e, 4
9 PFFZZ 13446 0746453 SCREW,CAP,HEXAGON H 3/a-24dNF X ................... 4
TI8 AN L/ et
10 XBFZZ 13446 0650593 PLUG I/4-1>Tf X 13/32 IN LG ..eovveiiiiiieeiiieee e 1
11 PFFZZ 91348 WW-P-471AASBCA .PLUG,PIPE 1/8-27PTF X 11/32 INLG .....ccovcvvvreenen. 1
12 PFFZZ 13446 3648C004 BRACKET,ENGINE MOUN ......ccccvviiiieeiiiiiiiieeee e 1

END OF FIGURE

2-1



TM 5-3895-373-24P

SECTION I

8
10 AND 11

—

/

0 /o
/9 m%@\§

Figure 3. Cylinder Head Assembly



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0101 BLOCK AND CYLINDER HEAD

[FIG.3] CYLINDER HEAD ASSEMBLY

1 PFFZZ 13446 32166338 BOLT,MACHINE ......coiiiiiiiiieiee e 12
2 PFFZZ 13446 3685R005 GASKET ..ot 1
3 PFFZZ 13446 3523K007 END COVER,CYLINDER..........ccccitiiiieeeiiiiiriieee e 1
4 PFFZZ 13446 0920053 WASHER,LCCK 5/16 IN NOM ID HELICAL ............... 4
SPRING ..ot
5 PFFZZ 13446 0746255 SETSCREW 5/15-24UNF X 7/8 IN L...ccvvvieiiieeeee, 4
6 PFFZZ 13446 0746452 SETSCREW 3/4-24UNF X 3/4 INLG .....c.ceoviiireenn. 2
7 PFOZZ 13446 0920054 WASHER,LOCK 3/5IN NOM ID HELICAL.................. 2
SPRING ..ot
8 X3FHH 13446 2730077 CYLINOER HEAD’ ASSY....cccoiiiiiiiiiiiieie e 1
9 KFFZZ 13446 3681E016 HEAD GASKET PAA4T JF KIT P/N USLTD175............. 1
10 PFFZZ 13446 2411107 WASHER,FLAT 5/8 INNOM ID ....c.cooviiveiiiieie e, 1
11 PFFZZ 13446 0650203 PLUG,MACHINE- THREAD 5/8-18UNF-2A................ 1
X 5/16 IN LG
12 PFFZZ 13446 32166337 BOLT,MACHINE ..ottt 2
13 PFFZZ 13446 32166339 BOLT,MACHINE ... 8

END OF FIGURE

3-1



TM 5-3895-373-24P

SECTION I

> THROUGH 13 |

!

Figure 4. Engine Block Assembly



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0101 BLOCK AND CYLINDER HEAD
[FIG 4] ENGINE BLOCK ASSEMBLY

1 PFHHH 13446 Z7Z 50078 ENGINE BLOCY ASSEMB INCLUDES...................... 1
MACHINED AND MATCHED MAIN B-ARI4ANG
CAPS, CANNOT PROCURE MAIN
BEARING CAPS SEPARATELY.

2 PFHZZ 13446 0650577 PLUG,EXPANSION 1.515IN OD ....cccccvvveeeeiiiiirenee 5
3 PFHZZ 13446 32417134 PLUG,tXPAN'SR'3N 0.3148 IN'SD X % ..ccoveeiviiinnnee 1
4 PFHZZ 13446 2485A204 PLUG SPECIAL ...oociiiiiiiieiee et 1
5 XBHZZ 13446 32418122 PLUG 1/2 IN OD....ooiiiiieiiee e 4
6 XBHZZ 13446 065071D PLUG,EXPANSION 1 1/4 IN OD .....cocoviriiieiirineeene, 9
7 PFHZZ 13446 32416105 PLUG,EXPANSION 1.977 INOD .....cccovviiiiieieeeie e 1
8 PFHZZ 30076 161385 PLUG,MACHINE THREAD .......ccccoiiiiiiiiiiiiienes 1
9 XBHZZ 13446 3311R003 WASHER 22.7MMID X28 M DO3 X 2 .....cccvvvveennn. 1
MM THK .o
10 XDHZZ 13446 32166329 SET SCREW 5/6-18UNF X 3 3/4 INLG ......c.cocvvnnen. 10
11 PFHZZ 13446 33142111 THIMBLE,MAIN BEARIN ......ccooviiiiiiiii i, 10
12 XBHZZ 13446 31134164 BUSHING ...t 1
13 PFHZZ 13446 3135X032 CYLINDER SLEEVE SLIP FIT..ccoviiiiiiiiiis 4

END OF FIGURE

4-1



SECTION Il TM 5-3895-373-24P

e

Sl

- <
.
-
o)
.
T

Figure 5. Crankshaft Seal Housing



(1)
ITEM
NO

A WNPE

0 ~N O O

SECTION I

)
SMR
CODE

PFFZZ
PFFZZ
PFFZZ
PFFZZ

PFFZZ
X8FFF
PFFZZ
PFFZZ

®3)

CAGEC

13446
13446
13446
13446

13446
13446
13446
30076

(4)
PART
NUMBER

36817165
0920003
0746211
2172530

33112111
4142V064
2418F475
158139

TM 5-3895-373-24P
®) (6)

DESCRIPTION AND USABLE ON CODES (UOC) QTY
GROUP 0102 CRANKSHAFT

[FIG. 5] CRANKSHAFT SEAL HOUSING

GASKET ..ottt 1
WASHER,FLAT ... 10
SCREW 5/16-24INF X 1IN LG ...cceveeiiiiiieeeiieee e . 10
SCREW,CAPS,SOCKET HE 5/16-Z4UNF X.............. 12
IN LG oot
WASHER,FLAT ... 2
HOUSING.... ..ottt 1
SEAL,SPFCIAL ...t 1
PIN 2

END OF FIGURE

5-1



SECTION Il TM 5-3895-373-24P
1

|
[ 2 THROUGH 5 |

2

1

(T
\

Figure 6. Crankshaft Components



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0102 CRAAKSHAFT

[FIG. 6 CRANKSHAFT COMPONENTS

1 X3HHH 13446 ZZ 90094 CRANKSHAFT ASSEMBLY ....otviiiiiiiiiiiieieceee e 1
2 PFHZZ 13446 31137551 BEARING,WASHER, THRU .......cccccciiiiiiiiis 2
2 PFHZZ 30376 161296 BEARING,WASHER,THRU + 0.007 IN .........cccvvrvneen. 1
3 PFHZZ 13446 81558 BEARING HALE SET, SL ..ccoooiiiiiiiiiiiiiiiiie 1
3 PFHZZ 06081 MS-830AL-10 BEARING SET,SLEVE - 0.010 IN.....ccvvveviieeiiiiiiine, 1
3 PFHZZ OAX87 MS-830AL-20 BEARING SET,SLEVE - 0.020 IN......cccccvvveiiiiiiiiinn, 1
3 PFHZZ OBB1 MS-830AL-30 BEARING SET, SLEVE - 0.030 IN......oovvvivieiiiiiiiiinen, 1
4 PFHZZ 13446 31137561 BEARING,WASHER, THRU .......ccccciiiiiiiiiiiiiies 2
4 PFHZZ 30076 161297 BEARING,WASHER THRU + 0.07 IN .......ccccovviiinn e 1
5 PFHZZ 13446 USMFEOOG6 BEARING SET, SLEEVE ... 1
5 PFHZZ 13446 USMEOOOQGA BEARING SET,SLEEVE - 0.010 IN ......covvviiiiiiiiinnen. 1
5 PFHZZ 72582 USME0006B BEARING SET, SLEEVE - 0.020 IN ......cccoeeiiiiiiininnnn, 1
5 PFHZZ 13446 USMEOOGCC BEARING SER,SLEEVE- - 0.0330 IN......c.cccovvviirnnnen. . 1
6 PFHZZ 13446 0500012 KEY,WOODRUFF .......cccotiiiiiiiiiire i 1
7 PFHZZ 13446 31171681 GAREHELICAL ...ttt 1
8 PFOZZ 13446 0920053 WASHER,LOCK 5/16 IN NOM ID.... .ccccceevniiiiiiiirieen, 1
9 PFFZZ 13446 32186136 PIN.STRAIGHT,HEADLE..........cccotiiiiieeei e 1
10 PFFZZ 13446 32427001 BLOCK, THRUST ..ot 1
11 PFFZZ 13446 32186139 BOLT .ot 3
12 XBFZZ 13446 3114V014 PULLEYICRANK ....cciiitiiiiiie et 1

END OF FIGURE

6-1



TM 5-3895-373-24P

SECTION I

Figure 7. Flywheel Assembly



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0103 FLYWHEEL,ASSEMBLY

[FIG. 7] FLYWHEEL ASSEM3LY

1 PFFZZ 13446 37135311 HOUSING.... ..ottt 1
PFFZZ 13446 0920054 WASHER,LOCK 3/B IN NOM .....cccccoviiiiiiniieeeenineennn 9
PFFZZ 13446 0096431 BOLT,MACHINE 3/--24UNF X 1 1/4 IN .....ccoccvvrennnnn. 6

LG

4 PFFZZ 13446 33117127 WASHER,FLAT ... 6

5 PFFZZ 13446 0746853 SCREW,CAP,HEXAGON H 1/2-20UNF X 1.............. 6

6 XEFZZ 13446 0440280 HOUSING ... 1

7 PFFZZ 13446 0746454 SETSCREW 3/8-24UNF X 1IN LG ...ccovcvviveeiienee . 4

8 PFFZzZ K7766 SP122J WASHER,FLAT ..o 4

9 PFFFF 13446 41117242 FLYWHEEL,ENGINE ... 1

10 PAFZZ 13446 31162121 GEAR SPUR ... 1
11 XBFZZ 13446 0748411 SCREW,CAP,HEAGON X H 5/16-18UNC X 1/ .......... 2
2INLG e
12 PFOZZ 13446 0920053 WASHER,LOCK 5/16 INNOM ID ......ccvveviiiiiiieiiieen, 2
13 PFFZZ 13446 0920003 WASHER,FLAT 5/16 IN NOM ID .....coovviieiiiiiiieiiieen, 2
14 PFFZZ 13446 36212132 PRESSURE PLATE ASSE........cccooiiiiieiiiiiiieiieeeee 1
15 PFFLZ 13446 0650203 PLUG,MACHINE- THREAD 5/8-18UNF-2A X ............ 1
BIL B INLG. .ttt
16 PFFZZ 13446 2411157 WASH-R,FLAT 5/; INNOM ID.....ccce vevrevirrieeireeeeeenn 1
17 PFFZZ 13446 2487-382 PLUG,PROTECTIVE,DUS.........ccciiiiieeeiiiiiiiieee s 1
18 PFFZZ 13446 0350025 DOWEL ...t . 2
19 XBFZZ 13446 0748523 SCREW,CAP,HEXAGON H 3/8-tUNC X 1 ................. 3
IN LG

END OF FIGURE

7-1



SECTION Il TM 5-3895-373-24P

ER

4

|

[ 5 THROUGH 7 |

Figure 8. Piston, Piston Rings, and Connecting Rod



SECTION I TM 5-3895-373-24P

() ©) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0104 PISTON, CONNECTING RODS
PISTON, PISTON RINGS, AND
CONNECTING ROD

1 PFHZZ 13446 4181A022 RING PISTON ...ciiiiiiiiiiiiiiie e 4
2 PFHHH 13446 U5LP0022 PISTON, INTERNAL COM PRE-TOPPED................... 4
3 PFHZZ 13446 2721A029 RING,RETAINING PART OF BOTH 2
PISTON OPTIONS. ...,
4 XBHHH 13446 Z7Z 90013 CONNECTING ROD ASSY ..ottt 4
5 PFHZZ 13446 32762144 BOLT, MACHINE ... 2
6 PFHZZ 3B513 33221328 NUT, SPECIAL....ooiiiiiiiiieee et 2
7 PFHZZ 13446 31134131 BUSHING,SLEEVE ..o, 1

END OF FIGURE

8-1



SECTION Il TM 5-3895-373-24P

Figure 9. Engine Valves and Guides



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0105 VALVES, CAMSHAFT, AND
TIMING SYSTEM
FIG. 9 ENGINE VALVES AND GUIDES

1 PFFZZ 13446 33173138 LOCK,VALVE SPRING R........oocciiiiiiiiiiiiiiiiiiecs 8

2 PFFZZ 44185 02/100021 LOCK, VALVE SPRING R.....ccooiciiiiiieieiiiiiieieeeeee 8

3 PFFZZ 12603 6H-31 PACKING PREFORMED PART OF KIT P/N 8
USLTOL75. ittt

4 PFFZA 13446 31745121 SPRING, HELICAL,COMP......ceovviiiiiiiieiiiiee 8

5 PFFZA 78640 676052 SPRING, HELICAL,COMP......c.ccoiiiiiiiiiiieeeieieeee 8

6 PFFZZ 13446 33415118 SEAT,HELICAL COMPRE ...t 8

7 XRFZZ 13446 33433002 GUIDE,VALVE STEM .....coiiiiiiiiiiiieeeee e 4

8 PFFZZ 13446 33152153 INSERT, ENGINE VALVE.........cccoiiiiiiiiiiiiees 4

9 PFFZZ 13446 3142H002 VALVE,POPPET,ENGINE INTAKE ......cccceoviiiiiriinen. 4

9 PFFZZ 13446 3142H003 VALVE,POPPET, ENGINE +0.002 IN 4

9 PFFZZ 13446 3142H004 VALVE ,POPPET, ENGINE +0.0151IN ......cocoiiirvrinnnn. 4
INTAKE ..ot

9 PFFZZ 13446 3142H005 VALVE,POPPET. ENGINE + 3.030 IN......cccvvveeereeennn. 4
INTAKE ..o

10 PFFZZ 13446 3142A052 VALVE, POPPET, ENGINE EXHAUST .........ccovvveenen. 4
10 PFFZZ 13446 3142A053 VALVE, POPPET, ENGINE +0.003 IN.........ccccvvvrreenen.

EXHAUST .. 4

10 PFFZZ 13446 3142A054 VALVE, POPPET, ENGINE +0.015 IN.........ccccuvvrnnnen. 4
EXHAUST ..o

10 PFFZZ 13446 3142A055 VALVE, POPPET, ENGINE + 0.030 IN........cccvvrrreeeen. 4
EXHAUST ..

11 PFFZZ 13446 3343F002 GUIDE, VALVE STEM ... 4

END OF FIGURE



SECTION Il TM 5-3895-373-24P

12

ﬁlﬂ

Figure 10. Camshaft and Timing Case



(1)
ITEM
NO

O©CoO~NO UL, WNPF

SECTION I

)
SMR
CODE

PFFZZ
PFFZZ
PFFZZ
PFHZZ
PFHZZ
PFFZA
PFFZZ
PFFZZ
PFFZZ
PFFZZ
PFHZA
PFFFF
PFFZA
PFFZZ
PFFZZ

PFFZZ
XBFZZ
PFFZZ
PFFZZ
PFFZZ
PFFZZ
PFOZZ
PFOZZ

PFFZZ
PFFLZ
XBFZZ
KFFZZ
XBFLZ
PFFZZ

®3)

CAGEC

13446
30376
30076
13446
13446
13446
13446
30076
30076
13446
13446
13446
30076
13446
13446

13446
13446
13446
13446
13446
13446
13446
13446

13446
13446
13446
13446
13446
13446

(4)
PART
NUMBER

36814141
298096
99614
0500012
31415382
2182122
33115408
99613
99612
311710021
33426161
4111A013
983484
0941082
2184634

36813156
37166606
0920101
0748351
2418F436
0096238
0920053
2183205

0746454
0920054
37161901
368321466
3624V008
2183203

TM 5-3895-373-24P
®) (6)

DESCRIPTION AND USABLE ON CODES (UOC) QTY
GROUP 0105 VALVES, CAMSHAFT, AND
TIMING SYSTEM
CAMSHAFT AND TIMING CASE

KEY,WOODRUFF ...ttt
CAMSHAFT, ENGINE.........cccoiii
SCREW 1/2-20UNF X L 1/8 INLG ...coeociieiieiee
WASHER ..ot
WASHER ...
WASHER ..ot
GEARSHAFT,SPUR ...oooiiiiiieeee e
HUB,BODY ..ottt
GEAR, HELICAL ...ttt
BUSHING, IDLER ...ttt
PLATE, RETAINING. IDL....c.cooiiiiiiiiiieeee e
SCREW,CAP,HEXAGON H 3/8-24 UNF X 2..............
BIBIN LG .ttt
GASKET ..ottt
COVER, TIMING GEAR.......cciiieiriiie e
WASHER,FLAT 1/4 IN NOM ID ....cccoiiiiiiiiiiiiie e,
SCREW 1/4-2,UNC X 1/2 INLG ...ooevcveeirieireienreee
SEAL,NONMETALLIC SP.....cvviiiiiiiiiiiiieeeee i
SETSCREW 5/16-24UNF X2 /2 INLG ....ccecvvvrnee.
WASHER,LOCK 5/16 INNOM ID......ccccecvviiiiieiiienn,
BOLT,MACHINE 5/16-24UNF-2A X 7/8.....cccccccvvvvnnnn.
IN LG

SETSCREW 3/8-24UNF X 1 INLG ....ccocvveriieriieeee
WASHER,LOCK 3/3INNOM ID......cccuvvveiiiiiiieniiienn,
HOUSING, MECHANICAL........cccciiiiiiiiiiiiines
GASKET PART OF KIT P/N U5LB0146 ......................

WRNRPRRRRRPRRRERRERRRER

WRDRPRRPRPR

N W

AR RRPPRR

END OF FIGURE

10-1



SECTION Il TM 5-3895-373-24P

8

[9 THROIUGH 23 | %/3

- N

- SN2 7
i L

s

Figure 11. Valve Cover and Rocker Shaft Assembly



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0105 VALVES, CAMSHAFT, AND
TIMING SYSTEM
[FIG_11 VALVE COVER AND
ROCKER SHAFT ASSEMBLY

1 PFOZZ 13446 0746052 BOLT,MACHINE 1/4-28UNF X 5/8 INLG.............e..... 4
2 PFOZZ 13446 0920052 WASHER,LOCK 1/4 IN NOM ID HELICAL................. 4
SPRING
3 PFCZZ 30076 992628 WASHER 1/4 INNOM ID...ccooiiiiiiiiiiie e 4
4 PAOOO 13446 2487845 CAP FILLER OPENING .......ccociiiiiiiiiiiee e 1
5 PAOZZ 30076 985218 GASKET ..ot 1
6 PFOZZ 13446 37188141 COVER ..ot 1
7 KFOZZ 13446 3681A027 GASKET PART OF KIT P/N USLTO175......ccccvveeinnen. 1
8 PFFFF 13446 ZZ 90007 SHAFT ASSEMBLY ROCK.......cciiiiiiiiiiiiiiicce e 1
9 PFFFF 13446 ZZ 90032 SHAFT STRAIGHT ..ooeiiiiiiiiieeeeeeeee e 1
10 PFFZZ 13446 0650507 PLUG,PIPE ..ot 2
11 PFFZZ 30076 99723 SPRING. ..ottt 2
12 PFFFF 13446 41151481 ROCKER ARM,ENGINE P EXHA UST.........ccccvvineen. 4
13 PFFZA 13446 2511425 BUSHING ...ttt 1
14 XBFZZ 13446 3818X901 BRACKET ... 4
15 PFFFF 13446 41151482 ROCKER ARM,ENGINE P INTAKE........c.ccoecivvernnnn. 4
16 PFFZA 30076 161454 BUSHING ...t 1
17 PFFZZ 30076 99722 SPRING. ... 2
18 PFFZZ 13446 33117434 BEARING, WASHER, THRU .........ooccciiiiieiiii 2
19 PFFzZZ 30076 99725 RING ..o 2
20 PFFZzZ 13446 0576052 NUT,PLAIN, HEXAGON 3/8-24UNF-2B ..................... 8
21 PFFZZ 13446 0720579 SETSCREW. ..., 8
22 PFFZZ 13446 33117426 SHIM 2
23 XBFZZ 13446 3775E012 CONNECTION ...ttt 1
24 PFFZZ 13446 31434307 PUSH ROD,ENGINE POP........ccccoiiiiiieiiiiiiiiineeee 3
25 PFFZZ 13446 31434163 TAPPET,ENGINE POPPE ...t 8
26 PFFZZ 30076 158187 PACKING, PREFORMED PART OF KIT P/N.............. 1
USLTOL75. ..o
27 XBFZZ 13446 2233022 SCREW #10-24UNC-2A X 1/2 INLG ......ccovvvireenn. 1
28 PFFZZ 30076 992632 WASHER 7/16 INNOM ID.....cvviieiiieie e 4
29 PFFZZ 13446 0096634 SCREW, CAP, HEXAGON H 7/16-20UNF-2A ........... 4
X2INLG. oo

END OF FIGURE

111



TM 5-3895-373-24P

SECTION I

7

8

18
|19|

20

[N
e

Aol
/\ (..

\

\

HY N
PRt

vy
o« \Y/v,.ro#% 9;/ »/lf/ﬂ

TN e

%o

A

Figure 12. Oil Sump and Dipstick



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0106 ENGINE LUBRICATION SYSTEM
FIG. 14 OIL SUMP AND DIPSTICK

1 PFFZZ 13446 0746211 SCREW 5/16-24U4F X L INLG....cccceoviiieiiieeee 8

2 PFOZZ 13446 0920053 WASHER,LOCK 5/16 INNOM ID.......ccccoeviiiiiiinen. 20

3 PFFZZ 3B518 0096241 BOLT, MACHINE 5/16-24UNF X 3 1/4 IN..........cce.... 4
LG e

4 PFFZZ 13446 2184435 BOLT,MACHINE 5/16-2 4UNF X5 1/2 IN.........cccuvvee.. 2
LG e

5 PFFZZ 13446 0096245 BOLT, MACHINE 5/16-24UNF X 4 1/2 IN.........cccu... 4
LG s

6 XBFZZ 13446 37176016 SUMP ... 1

7 PAOZZ 15236 MS51525B8 ADAPTER,STRAIGHT TU 3/4-16UNF-24 X............... 1
3/4-16UNF-2A 90 DEGREE .........ccvviiiiiieeee e,

8 PAOZZ 96906 MS28778-8 PACKING, PREFORMED 1/2 IN TUBE OD ............... 1
90 DUROMETER BUNA-N ...,

9 XBOzZZ 01276 1CO0812HHHO3B0A HOSE .......oiiiiiiieiiiiiiiiie et 1

10 PFOZZ 01276 2027-8-8S NIPPLE, TUBE 3/4-16UNF-2A X 3/4-......ccovviivreennn. 1
TOUNF-2A e

11 XBOZZ 01276 1CO00B12HHHO130A HOSE ASSEMBLY ...oooiiiiiiiiiiiiiiiiiee e 1

12 PAOZZ 80204 B1821BH038C075N SCREW, CAPHEXAGON H 3/8-16UNC-2A X........... 1
3/4IN LG GRADE 8.t

13 PAOZZ 96906 MS15795-814 WASHER,FLAT 3/8 INNOM ID .....ceeviiviriercireeeeee, 1

14 PACZZ 96906 MS5151d838 PLUG,TUBE FITTING,T 3/4-16UNF-2A ......c...covunnee. 1

15 PFOZZ 01276 900729-8 CLAMP,LOOP 11/16. INNOM ID .....cccovverririrreene 1

16 PAOZZ 396906 MS51415-7 WASHER,LOCK 3/8 IN NOM ID HELICAL................. 1
SPRING. ...t

17 PFOZZ 15654 59327841 NUT,PLAIN, HEXAGON 3/8-16UNC-2B..................... 1
GRADE C..oooiiiii

18 PAOOO 13446 31766334 GAGE ROD-CAP, LIQUID .....ccceviviiiiiiiiiiiieeee e 1

19 PFOZZ 13446 33812108 WASHER ..ot 1

20 PFOOO 13446 35772655 TUBE, METALLIC ...t 1

21 PFOZA 13446 33533103 BUSHING,MACHCINE THR .....cccciiiiiiiiiiiis 1

22 PFFZZ 13446 36815725 GASKET ..ot 1

23 XBFZZ 13446 2217091 STUD, PLAIN 5/16-24UNF X 3 3/4 IN LG..........c.c...... 2

24 XBFZZ 13446 3627P011 BLOCK ,REAR FILLER ......cciiiiiiiiiiiiiie e 1

25 XBFZZ 13446 2172514 SCREW, CAP, SOCKET HD 1/4-28UNF X 3/ ............ 2
4 INLG ..o

26 XBOZZ 13446 0726403 SETSCREW 9/16-18UNF X 9/16 IN LG .........ccenee. 1

27 PFFZZ 13446 0576002 NUT,PLAIN, HEXAGON 5/16-24UNF..........cccceeernnnnn. 2

END OF FIGURE

12-1



TM 5-3895-373-24P

SECTION I

Figure 13. Oil Breather Hose



(1)
ITEM
NO

gabhwnN Pk

SECTION I

)
SMR
CODE

PFOzz
PFOZzZz
PFOzz
PFOZzZZ
PFOzz

®3)

CAGEC

13446
13446
13446
13446
13446

(4)
PART
NUMBER

0180063
33872516
35731143
0920053
2187333

TM 5-3895-373-24P

%)

DESCRIPTION AND USABLE ON CODES (UOC)
GROUP 0106 ENGINE LUBRICATION SYSTEM
[FIG._13] OIL BREATHER HOSE

CLAMP, HOSE ...t
HOSE, NONMETALLIC ..o,
COUPLING, HOSE ...t
WASHER, LOCK 5/16 INNOM ID ....oveeeeeeeeeeeeennn
BOLT, MACHINE 5/16-24UNF-2A X 3 1/4....c..coo.........

END OF FIGURE

13-1

(6)

QTY

PR PP



TM 5-3895-373-24P

SECTION I

6 THROUGH 38

29

30 AND 31

Figure 14. Engine Oil Balancer Unit and Oil Pump



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0106 ENGINE LUBRICATION SYSTEM

[FIG_14. ENGINE OIL BALANCER UNIT
AND OIL PUMP

1 PFFZZ 13446 0096441 SCREW 3/8-24UNF X 3INLG ....ccocveeiiiiieeeieeeee 3
2 PFFZzZ 13446 33115129 WASHER, FLAT ... 6
3 PFFZZ 13446 0096442 SCREW, CAP, HEXAGON H 3/8-24UNF 3 1/............ 1
AINLGG ..ot
4 PFFZZ 13446 0096439 BOLT,MACHINE 3/8-24UNF X 2 1/2 IN.......ccovvrerunnen. 2
LG e
5 XBFFF 13446 4111K053 BALANCER UNIT ASSY ..oooiiiiiiiiii i 1
6 PFFZZ 13446 3764V012 .TUBE ASSEMBLY, METAL ....occciiiiiieeeiiriiieeee e 1
7 KFFZZ 13446 3683L004 .GASKET PART OF KIT P/N U5LB0146 ............c..o..... 1
8 PFFZZ 13446 2314H006 .SCREW, CAP, HEXAGON H M8 X 1.25-8.8 ............ 2
BEMM LG
9 PFFZZ 13446 2314H012 .SCREW,MACHINE M8 X 1.25-8.8 65 MM................ 4
LG
10 XBFZZ 13446 4132F041 OIL PUMP i 1
11 XBFZZ 13446 2551A014 BEARING, NEEDLE.........cccccoiiiiiiiiie e, 1
12 PFFZZ 13446 2314C034 .SCREW, CAP, HEXAGONH M6 X 1.0-8.8............... 4
TOMM LG
13 PFFZZ 13446 3661K001 COVER, BALANCE UNIT ..ot 1
14 PFFZZ 13446 3342A611 CAP, SPECIAL.....cciiiiiiiii e 1
15 XBFZZ 13446 3174D005 SPRING.....coii e 1
16 PFFZZ 13446 3272E005 .PLUNGER, FUEL INJECT .....oooiiiiiiieeeiiiiieieeee s 1
17 PFFZZ 13446 2116A056 PIN, SPRING.....oooiiiiieee e 1
18 PFFZZ 13446 2551A009 BEARING ...t 1
19 PFFZZ 13446 3117Vv003 GEARSHAFT, HELICAL .....ccooiiiiii, 1
20 XBFZZ 13446 23147666 SCREW M12 X 1.75-8.8 45 MM LG .....cccvvvvvveeiiiiinnns 1
21 PFFZZ 13446 33451804 HUB, BODY ..ottt 1
22 PFFZZ 13446 3117C071 GEAR, TIMING ....ccoiiiiiiiiiiii e 1
23 PFFZZ 13446 2551A201 .BEARING, BALL, ANNULA. ... 1
24 PFFZZ 13446 3321A002 WASHAER, FLAT ... 1
25 PFFZZ 13446 2431A054 .PLUG, MACHINE THREAD 3/8-13PTF X........cc0ceev.. 1
JO.BMM LG, . it
26 PFFZZ 13446 2511A730 BUSHING, SLEVEE.........ccccooiiiis 4
27 PFFZZ 13446 3116K014 LGEAR, SPUR ..ottt 1
28 PFFZZ 13446 3116K004 GEAR, SPUR ... 1
29 PFFZZ 13446 41451007 .FRAME, BALANCER ......ooiiiiiiiiiiiiiiieee e 1
30 PFFZZ 13446 23143010 BOLT, MACHINE M10 X 1.5-8.8 60 MM..................... 4
LG
31 PFFZZ 13446 23143005 BOLT, MACHINE M10 X 1.5-8.8 35 MM.................... 4
LG
32 PFFZZ 13446 3687M006 GASKET ..ottt 1
33 PFFZZ 13446 2314K031 .SCREW, ASSEMBLED WAS M3 X 125-88.............. 4
BOMM LG..ciiiiiiiiiii e
34 PFFZZ 13446 3753R061 COVER, BALANCE, UNIT ...ttt 1
35 PFFZZ 13446 0350042 .PIN, STRAIGHT, HEADLE........cccoviiiiiiiiiiies 2
36 PFFZZ 13446 33531136 .NUT, PLAIN, HEXAGON 1/2-20UNF........ccccceerurnnnn. 1
37 PFFZZ 13446 32558314 .PLUG, MACHINE THREAD 3/8-18NPSM X............. 1

14-1



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART

NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

38 PFFZZ 13446 3116W001 GEAR, SPUR ..ot 1

39 XBFZZ 13446 2116A023 PIN, DOWLER ....cooouiiiiimiiniinineieeisesiecsneeieneas 4

40 PFFZZ 13446 3536V001 JET, OIL PUMP ..ot 4

41 XBFZZ 13446 4138A017 VALVE, OIL PUMP.........ccoiiiiiiiniinissisnieneeieeean, 4

END OF FIGRE

14-2



TM 5-3895-373-24P

R <t
7 ~ N

25

13

Figure 15. Engine Oil Filter Hoses, Lines, and Fittings

SECTION I

7 AND 8

22

|

[ 23 THROUGH 25 |




SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0106 ENGINE LUBRICATION SYSTEM

FIG. 15 ENGINE OIL FILTER HOSES,
LINES, AND FITTINGS

1 XDOZzzZ 8B911 LE871620112 SCREW, CAP, HEX HEAD 7/16-20UNF-2A X .......... 2
12/2INLG GRADE 8....cooiiiiiiiiiiiieiiee e
2 PAFZZ 96906 MS51415-8 WASHER, LOCK 7/16 IN NOM ID HELICAL .............. 2
SPRING ..ot
3 XBOZZ 1S654 10427326 PLATE, ADAPTER......ccciiiiiiii i 1
4 PAOZZ 13446 36862517 GASKET ..ottt 2
5 PFOZZ 96906 MS51500A8-8 ADAPTER, STRAIGHT, PI 3/4-16UNF-24 X .............. 4
L/2-LANPTE .o
6 PAOOO 01276 FA7269EEE0240  HOSE ASSEMBLY, NONME .......cccccciiiiiiiiiii, 1
7 PFOZzZ 01276 FC350-04 .HOSE, NONMETALLIC ...cooviiiiiiiiiiiiieee e 1
8 PFOZz 01276 4411-4S ADAPTER, STRAIGHT, TU .o 2
9 PAOZZ 01276 FD15-1000-04 VALVE, BLEEDER, HYDRA ..ot 1
10 XBOZZ 01276 208007-4-4S CROSS, STREET 1/4NPTF FEMALE X 1/................. 1
NPTT F
11 XBOZZ 17613 3005-32284 BUSHING,REDUCING 1/2-14NPTF X 1/4................. - 2
LBNPTE e
12 PAOZZ 01276 2092-8-85 TEE,PIPE 1/2-14ANPTF ...ooiiiiiiiieiee e 1
13 PFOZZ 90906 MS51527A4Z ELBOW, TUB- TO BOSS 7/16-20UNF-2A X .............. 2
1/4-18NPTF 90 DEGREE ........cocceeiiiiiieiiiiieeiiieeee
14 PFOZZ 01276 1C00820HHHO700A HOSE ASSEMBLY,NONME ........ccociiiiiiiiiieeeniiieeeene 2
15 PAOZZ 96906 MS15795-816 WASHER,FLAT 0.469 IN ID X 0.906 IN ........ccvvrveenen. 2
00 X 0.065 IN THK ..ot
16 PAOZZ 96906 MS51415-8 WASHER,LOCK 7/16 IN NOM ID HELICAL ............... 2
SPRING ...t
17 PAOZZ 83204 B1821BH044F125N SCREW, CAP,HEXAGON H 7/16-20UNF-2A ............ 2
X 11/4INLG GTRADE 8 ...
18 PAOZZ 96906 MS-90728-60 SCREW, CAP, HEXAGON H 3/8-16UNC-2A X.......... 2
2INLG GRADE 8.....ccoiiiiiiiiiiiiiciei
19 PAOZZ 96906 MS51415-7 WASHER, LOCK 3/8 IN NOM ID HELICAL................. 2
SPRING ...t
20 PAOZZ 96906 MS51412-27 WASHER, FLAT 0.406 IN ID X 1.250 IN .......ccvvreeenen. 2
0D X 0.192 INTHK ..ooiiiiiiiie e,
21 XBOZZ 1S654 10421334 MOUNT, FILTER. ..ottt 1
22 XBOOO 01276 FA7667EEE0104  HOSE ASSEMBLY ...oooviiiiiiiiiiiiiiiiii i 1
23 PFOZZ 01276 4411-4S ADAPTER, STRAIGHT, TU .o 1
24 PFOZZ 01276 FC350-04 HOSE, NONMETALLIC ...cooiiiiiiiiiiiiieieeiiieeie e 1
25 PFOZZ 01276 190296-45 .ELBOW, TUBE TO HOSE .......cccctttiiiieeee e 1
26 PAOZZ 96906 MS51500A4-4S ADAPTER, STRAIGHT,PI 7/16-20UNF-2A................ 2
27 PAOZZ 00624 2091-8-85 TEE, PIPE 1/2-1ANPTF ...ooiiiiieeee e 1

END OF FIGURE

15-1



SECTION Il TM 5-3895-373-24P

-
-

=)

Figure 16. Engine Oil Filter and Oil Cooler



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0106 ENGINE LUBRICATION SYSTEM

FIG. 1. ENGINE OIL FILTER AND OIL

COOLER
1 PFOOO 13446 37764181 HEAD, SEDIMENT STRAI ....cooiiiiiiiice e 1
2 XBOZZ 13446 33286141 LCONNECTOR ....otiiiiiiiiiiiiie et 1
3 XBOZZ 13446 2436A209 CONNECTOR ..., 1
4 PAOZZ 33451 LF-3313 FILTER ELEMENT, FLUI ....cocoiiiiiiiiiiiiieeeeeeee 1
5 PFOOO 13446 2486A206 COOLER, LUBRICATING.......ccccvviiiiiiiiiiiee e 1
6 PFOZZ 13446 2486A211 GASKET ..ottt 1

END OF FIGURE

16-1



SECTION Il TM 5-3895-373-24P

Figure 17. Intake and Exhaust Manifolds



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0108 MANIFOLDS

FIG. 14 INTAKE AND EXHAUST MANIFOLDS

1 PFOZZ 13446 3688C033 GASKET PART OF KIT P/N U5LTO175.................. 1
2 PFOZzZ 13446 3688C002 GASKET PART OF KIT P/N US5LTO175.................. 1
3 PFOZZ 13446 3688C001 GASKET PART OF KIT P/N U5LTO175.................. 1
4 PFOZZ 13446 2215178 STUD, PLAIN 3/8-24UNF X 3 1/2 INLG.......cccceernunnen. 2
5 PFOZZ 30076 161420 STUD, PLAIN 3/8-24UNF X 1 3/8 INLG..........ccennuee. 2
6 PFOZZ 13446 36862189 GASKET PART OF KIT P/N U5SLTO175.......ccccc.n.... 2
7 PFOZZ 13446 33115117 WASHER, FLAT 3/8 INNOM ID.....ccccovvveiiiiiiieiiieen. 4
8 PFOZzZ 30076 257077 NUT 3/8-24UNF ......ooviiiiiiiii e 4
9 X80ZZ 13446 3778H052 MIANIFOLD, EXHAUST ....cooiiiiiiiiiiieieee e 1
10 PFOZZ 96906 MS90727-61 SCREW, CAP, HEXAGON H 3/8-24UNF X 1............. 4
L/BIN LG ittt
11 PFOZZ 13446 0920004 WASHER 3/8 INNOM ID.....cooiiiieiiiiie e 6
12 PFOZZ 13446 009b442 SCR EW ,CAP ,HEXAGON H 3/8-24UNF X 3............ 2
LIAIN LG .o
13 PFOZZ 13446 3777E061 MANIFOLD, INTAKE.......oottiiiiiiiiieeee e 1

END OF FIGURE

17-1



SECTION Il TM 5-3895-373-24P

3

[ 4 THROUGH 9 |

4

|

| 5 THROUGH 8 |

Figure 18. Fuel Injector



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 03 FUEL SYSTEM
GROUP 0301 FUEL INJECTOR

FIG. 18] FUEL INJECTOR

1 XBFZZ 13446 0096232 BOLT, MACHINE 5/16-24UhF X 1 3/8 IN..................... 8
LG
2 XBFZzZ 13446 3662K002 CLAMP .. 4
3 XBFFF 63632 6701406 INJECTOR, FUEL ..., 4
4 XDFFF 63632 67014 .HOLDER, FUEL INJECTO......ccccciiireieiiiiiiieeneee e 1
5 XBFZZ 13446 26431164A +SHIM 0.30 MM THK ....ooiiiiiiiis 1
5 XBFZZ 13446 26431164B +SHIM 0.42 MM THK ....ooiiiiiiiii e 1
5 XBFZZ 13446 26431164C +SHIM 0.44 MM THK ..o 1
5 XBFZZ 13446 26431164D +SHIM 0.46 MM THK .....ooiiiiiiiiiie e 1
5 XBFZZ 13446 26431164E +SHIM 0.48 MM THK ... 1
5 XBFZzZ 13446 26431164F +SHIM 0.50 MM THK ....ooiiiiiiiiiiieieee e 1
5 XBFZZ 13446 26431164G +SHIM 0.52 MM THK ..o 1
5 XBFZZ 13446 26431164H +SHIM 0.54 MM THK ....ooiiiiiiiiiiieeee e 1
5 XBFZZ 13446 26431164J +SHIM 0.56 MM THK .....oooviiiiiiiiiie s 1
5 XBFZZ 13446 26431164K +SHIM 0.58 MM THK .....ooiiiiiiiiiiiiieeeeeee e 1
5 XBFZZ 13446 26431164L +SHIM 0.60 MM THK .....cooiiiiiiiiiii e 1
5 XBFZzZ 13446 26431164M +SHIM 0.62 MM THK .....ooiiiiiiiiiiiieeieee e 1
5 XBFZZ 13446 26431164N +SHIM 0.64 MM THK ..ot 1
5 XBFZZ 13446 26431164P +SHIM 0.66 MM THK ......coiiiiiiiiiiiiiiieiieeeeeee e 1
5 XBFZZ 13446 26431164GR +SHIM 0.68 MM THK ......coiiiiiiiiiiiiie s 1
5 XBFZzZ 13446 26431164GS ~SHIM 0.70 MM THK .....cooiiiiiie e 1
5 XBFZZ 13446 26431164GT +SHIM 1.00 MM THK ...t 1
5 XBFZZ 13446 26431164GU ~SHIM 1.28 MM THK ..o 1
5 XBFZZ 13446 26431164GV +SHIM 1.56 MM THK ...ttt 1
6 XBFZZ 63632 7169-269 WSPRING.... 1
7 XBFZZ 63632 7169-411 W SEAT e 1
8 XBFZZ 63632 7169-412 WCAP e 1
9 XBFZZ 63632 6801019 NOZZLE, FUEL INJ ...t 1
10 PFFZZ 13446 33813131 GASKET PART OF KIT P/N USLTOL175.......cccccvvveennne 4
11 KFFZZ 13446 33813129 SPACER PART OF KIT P/N US5LTOL175 .......cccvvveennen. 4
12 KFFZZ 13446 0921173 WASHER 10 MM NOM ID PART OF KIT P/N ............ 4
U5SLTO175

END OF FIGURE

18-1



SECTION Il TM 5-3895-373-24P

N

Figure 19. Fuel Injection Pump Installation



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0302 FUEL PUMPS

FIG. 19. FUEL INJECTIO PUMP

INSTALLATION
1 PFFZZ 13446 3328113 GASKET ..ot 1
2 PFFZZ 13446 0920003 WASHER, FLAT 5/16 INNOM ID.....cccccoevviiiiiciiieen, 3
3 PFOZZ 13446 0920053 WASHER, LOCK 5/16 INNOM ID.....ccccccovcvviierinnenen. 3
4 PFFZZ 13446 0576002 NUT, PLAIN, HEXAGON 5/16- 24UNF.............cocu.... 3
5 PFFZZ 13446 31719105 ROPE, WIRE. ...ttt 3
6 PFFZZ 13446 264-951 SLEEVE, ADJUSTING SC....ccoceoviiiriiiiiieeiieiieeeeenn 1
7 XBFFF 13446 3117L002 GEAR, FUEL PUMPS ... 1
8 PFFZzZ 13446 0350010 PIN, STRAIGHT, HEADLE........cccciiiiieeeiiieeeeeeeee 1
9 XBFZZ 13446 2217138 STUD 5/16-24UNF-3A X1 3/8INLG .......covcvvvreeen. 3

END OF FIGURE

19-1



SECTION I

i

]
[ 2 THROUGH 44 |
19

£

25

B

31

[32 AND 33 |

Figure 20. Fuel Injection Pump (Internal Components)

TM 5-3895-373-24P



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0302 FUEL PUMPS

FIG. 20. FUEL INJECTION PUMP
(INTERNAL COMPONENTS)

1 XBFHH 63632 3343F370 FUEL INJECTION PUMP.......ooiiiiiiiiiiiieeee 1
2 PFHZZ 63632 7123-698 PLATE, BACK ..o 1
3 PFHZZ 63632 7123-630A PLATE,DRIVE ..ot 1
4 PFHZZ 63632 7123-691 ANSERT, SPECIAL ...t 4
5 XBHZZ 63632 7139-31 .CAGE, GOVERNR WEIGHT .....ccccccviiiiiiiiiiiiiiees 1
6 PFHZZ 63632 5936-124A .BEARING, WASHER, THRU .......ccccviiiiiiiieiiiie 1
7 XBHZZ 63632 7123-914G WEIGHT, ENGINE GOVER ......cccoviiiiiiiiiiiis 4
8 XBHZZ 63632 7167-89A SLEEVE, THRUST ... 1
9 PFHZZ 63632 7139-42A SHAFT, DRIVE.......ooi i 1
10 PFHZZ 63632 5950-999 RING, RETAINING ..ot 1
11 PFHZZ 63632 5855-30BC PACKING, PREFORMED 2 MM THK PART OF..... 1
KIT P/N 7135-110...cccciiiiiiiiiiiee e
11 KFHZZ 63632 9107-4 3A PACKING, PREFORMED 3 MM THK PART OF..... 1
KIT PN 7135-110...ccccitiiieiiiiiee it
12 PFHHH 63632 7135-73B PLATE ASSEMBLY, PUMP .......cccoiiiiiiiiiiics
13 PFHZZ 63632 7133-37 COUPLING, BOSS......coiiiiiiiiiiieieeeee e 1
14 KFHZZ 63632 NW5-77W4 WASHER PART OF KIT P/N 7135-110........ccccuvve.. 1
15 PFHZZ 63632 7123-620 FILTER ELEMENT,FLUI PART OF KIT P/N............. 1
TL35-110 ceiiiiiiiiiiie e
16 XBHZZ 63632 7123-551 SPRING.....coiiiiii s 1
17 PFHZZ 63632 7139-650G ADJUSTOR, FUEL COMPO ........oocciiiriiiieieeeeri 1
18 PFHZZ 63632 7167-183A .GUIDE, FUEL PUMP ..ot 1
19 PFHHH 63632 7135-74Q PISTON, PUMP. ..o 1
20 PFHZZ 63632 7123-15G PISTON, PUMP. ..ot 1
21 PFHZZ 63632 5936-177 WASHER, FLAT PART OF KIT P/N 7135-.............. 1
L10 o
22 PFHZZ 63632 7123-439 SPRING ..o 1
23 PFHZZ 63632 5334-315D SCREW,CAP,HEXAGON H......cccvvviiiiiiiiiiiiiis 4
24 PFHZZ 63632 7139-267 .CLAMP, RIM CLENCHING ......ccccotiiiiiiiiiiiiiiiieeeees 1
25 XBHHH 63632 7135-180 .PLATE ASSEMBLY, END.......occcvvriiiiiiiiiiiiis 1
26 XBHZZ 63632 7180-147A PLATE,SANDWICH ..ottt 1
27 PFHZZ 63632 7123-388 .BLADE, PUMP, FUEL..........ccoiiiiiiiiiiiiis 2
28 PFHZZ 63632 7123-180 AMPELLER, PUMP, CENTR........cooiiitiiiiiiiee e 1
29 PFHZZ 63632 7139-43 .GASKET PART OF KIT P/N 7135-110.........cc0eevvn. 1
30 PFHZZ 63632 7139-540 .LINER, TRANSFER PUMP ..ottt 1
31 PAHHH 63632 7167-6200 .SOLENOID, ELECTRICAL .....ccooiiiiiriiiiiieeeii 1
32 PFHZZ 63632 7167-787 ..SPRING, HELICAL, COMP.......ccoiiitiriiiieiee e 1
33 PFHZZ 63632 585-30DT ..PACKAGING, PREFORMED PART OF KIT P/N...... 1
TL35-110 ciiiiiieieiii e
34 PFHZZ 63632 5936-332C WASHER, FLAT PART OF KIT P/N 7135-.............. 8
L0 s
35 XBHZZ 63632 7123-499 BANJIO 3
36 XBHZZ 63632 7123-3390 BOLT, BANJIO ..ottt 4
37 XBHHH 63632 7180-675W .HEAD ASSY, ROTOR......coiiiiiiiiiiiiieiieeees 1
38 PFHZZ 63632 7139-354B .BOLT, FLUID PASSAGE ........ccctiiiiieeeee e 1
39 XBHZZ 63632 5335-684 SCREW ... 1
40 PFHZZ 63632 5339-964 WASHER, FLAT PART OF KIT P/N 7135-............. 1

20-1



SECTION Il TM 5-3895-373-24P

() ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY
10 oo
41 PFHZZ 53632 7135-72 ROLLER SHOE KIT ...ooooiiiiiiiniiniscisciecseisiees 1
42 XBHZZ 63632 7180-850 RING, INTERNAL CAM ......ocooiiiiiiiiiniieieissieiens 1
43 PFHZZ 63632 7123-808 HUB, GOVERNOR .......coooiiiiiiiiniiininsisciseisiesieees 1
44 PFHZZ 63632 5334-245 SCREW, DRIVE .....cooiiiiiiniiiiniicieiscicessseens 2

END OF FIGURE

20-2



TM 5-3895-373-24P

SECTION I

Pump (Housing Assembly)

njection



SECTION Il TM 5-3895-373-24P

(O ) ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0302 FUEL PUMPS

[FIG_ 21 FUEL INJECTION PUMP
(HOUSING ASSEMBLY)

1 PFHZZ 63632 7133-31 .CONNECTION, FUEL........cccoiriiiiiiiiiiie 1
2 PFHZZ 63632 5936-332 WASHER, FLAT PART OF KIT P/N 7135 ................ 1

L10 s
3 XBHZZ 63632 7123-454AD {HOUSING ASSEMBLY ...coviiiiiiiiiiiiiiiee e 1
4 PFHZZ 63632 5334-277 SCREW ..o, 1
5 PFHZZ 63632 7167-331 .WASHER SPECIAL PART OF KIT P/N 7135............ 1

L10 o
6 PFHZZ 63632 7139-559 NVALVE,METERING......otiiiiiiiiiieee e 1
7 X8HZZ 63632 5334-280A SCREW, HEXAGON HEAD........ccccceiiiiiiiiiiiiene, 1
8 PFHLZZ 63632 NW5-18W4 WASHER PART OF KIT P/N 7135-110........c.cccuuu... 2
9 PFHZZ 63632 5950-64A RING L 1
10 PFHHH 63632 7240-20A .RESTRICTOR, FLUID FL ...ccooiiiiiiiiieeiiiiieeeeeeeee 1
11 PFHZZ 63632 7180-371 .SCREW, CAP, HEXAGON H.......ccocvmiiiiiiiiiiiiiine, 1
12 XAHZZ 63632 6418-5 INAMEPLATE ... 1
13 PFHZZ 63632 NR21-4 RIVETBLIND ..ooiiiiiiiiec e 2
14 PFHZZ 63632 7180-55A LCOVER,ACCESS.......ccctiiieeeitiiee e 1
15 PFHZZ 63632 5334-274 SCREW ... 2
16 PFHZZ 63632 NP1-5 WASHER,LOCK PART OF KIT P/N 7135-............... 2

L10
17 PFHZZ U0041 5606-62 .SEAL,PUMP PART OF KIT P/N 7135-110. .............. 1
18 PFHZZ 63632 9045-137 .GASKET PART OF KIT P/N 7135-110 ........cccerunen. 1
19 KFHZZ 63632 5855-30AG .RING, SEALING PART OF KIT P/N 7135-............... 1
20 PFHZA U0041 5393-252U .SEAL,PLAIN ENCASEO PART OF KIT P/N............. 1

T135-110 ciiiiiiiiiiiii
21 X8HZZ 63632 7123-980 HUBDRIVE ... 1
22 PFHZZ 63632 7123-571 WASHERFLAT ..o 1
23 PFHZZ 63632 5001-9C WASHER,LOCK ... 1
24 PFHZZ 3632 5335-686B SCREW,CAP,SOCK-HE ........ooociiiiiiiiiiiiii s 1

END OF FIGURE

21-1



SECTION Il TM 5-3895-373-24P

20

]

27

2]

Figure 22. Fuel Injection Pump (Control Assembly)



SECTION Il TM 5-3895-373-24P
1) (2) ®3) 4 ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY
GROUP 0302 FUEL PUMPS
[FIG. 221 FUEL INJECTION PUMP
(CONTROL ASSEMBLY)

1 PFHZZ 63b32 NU9-8Y1 NUT, PLAIN, HEXAGAN .......coiiiiiiiiiies 2
2 PFhzz 63632 NPI-5 WASHEK, LCCK PART OUT KIT P/N 7135-.............. 2
3 XDHZZ 63632 9003-404 .SPRING, HELICAL COMP........cccttriiiiiiiiiiiiiiiieee s 1
4 PFHZA U0041 5606-62 .SEAL, PUMP PART OF KIT P/N 713--110. ............... 2
5 PFHZZ 53632 5330-344 NUT, PLAIN, CAP ..o . 2
6 PFHZZ 63632 5339-970 WASHER PART OF KIT P/N 7135-110.......ccccccveenee. 2
7 XBHZZ 63632 7123-724 LEVER . ..o 1
8 PFHLZ 63632 7123-728A CAP,GOVERN ......ccciiiiiiiii 2
9 XBHZZ 63632 7123-883A .COVER, CONTOL ....ceutiiiiiieeiiiireieeeee e 1
10 PFHZZ 63632 NW1-65Y1 WASHER, FLAT ..o 2
11 XBHZZ 63632 NU9-8ZI INUT e 2
12 XBHZZ 63632 5334-267J SCREW, HE'’XAGON HEAD ........occciiiiiiiiieeiii 2
13 PFHZZ 63632 7123-287 .GASKET PART OF KIT P/N 7135-110 .......ccccvvurnenen. 1
14 PFHZZ 63632 5855-30 .SEAL PART OF KIT P/N 7135- 110......ccccccvvvreriirnnnn. 4
15 XBHZZ 63632 7123-770 SHAFT THROTTLE ... 1
16 PFHZZ 63632 7123-898L SPRING SPECIAL ...ttt 1
17 PFHZZ 63632 7123-527 .STUD, SHOULDER .......oottiiiiiiiiiiiiiieee e
18 PFHZZ 63632 7123-600 WASHER, LOCK PART -F KIT P/N 7135-........cccec.... 2

110
19 PFHZZ 63632 7123-355 .PLATE, KEEP, GOVERNOR ........cccoitmiiiriieiiiiirin 1
20 XBHHH 63632 7135-76AC .GOVERNOR, ARM ASSY .....coiiiiieiiiiee e 1
21 PFHZZ 63632 7123-89 .SPRING, HELICAL, COMP........ccccvvireiiiiiiiiiiiieeees 1
22 PFHZZ 63632 7123-453E .LINK, SINGLE SPRING .......ccocoiieiiiiieeeee e 1
23 PFHZZ 63632 7123-92A .SPRING, HELICAL,COMP........cccctrriiieiiiiiiiiiiieeeees 1
24 PFHZZ 63632 7123-93 +HOLDER, SPRING.........ccccceeiiiiiiiiiiiiis 1
25 PFHZZ 63532 7123-304B .BAR, SHUT OFF, GOVERNOR.........cccccveveiiiiiirinnen, 1
26 PFHZZ 63632 7123-726A .SPINDLE,SHUT-OFF,GO.......cccoiiiiiiiiiiiiiiiis 1
27 PFHZZ 63632 7240-20B SCREWV, CAP, HEXAGON H .....cccooiiiiiiieiiiiiin 1
28 PFHZZ 63632 7180-371 SCREW, CAP, HEXAGON H.......cccciiiiiiiii 1
29 KFHZZ 63632 NW5-15W4 WASHER PART OF KIT P/N 7135-110........ccccccuveen. 1
30 PFHZZ 63632 7123-7258 LEVER, GOVERNOR.........ccccoiiiiiiiiiiiiies 1

END OF FIGURE

22-1



SECTION I

14

15 AND 16

13

16

&

TM 5-3895-373-24P

e N
BB -
NG, L N
y BT -
[ AP |
[ r N
L [
IR gl ‘¢ ’
LR T2 AN
Pt -
,’§§/'1€‘, PEA N A
- PR \/: ¢ AL S
N S R TN, N
;e [N S Ly ~o
N A RN G e RS
P P T ~
A SN N
St e ~ ™ « ~
\ 1 .~ N ~
N i I ~ ~ \\
N S~ ~
! N - ~ .
\ ~ ~ . ~ ~
\\\\\ | ‘_\ S ~ f}« ¥
M IO NN P
eES ] ~ ~ R .
\ ’ ~ ~ - i e - -
AN A NN »I - ~.
Jos ' % NN A ) T
~ N vl ~o . A Y
NN s ey N - vl o =N
N2 \ Wy s A
AR < ,0, 705N
NP NN R W Rzt
~ J < g - ~
M ~ o TR 3 N P
B |I1||",I/"T1 1o iw, 2 TS
RY Wty RS - X
v I//l\l"|||| [N ’ N L
NEAY Sap o ro ‘ SRR TIN
st i S ma -
RKE RN b ~ ot v T
It [ R |
"‘l\‘ [T / . L
A N N 1ray
\.* A\ 4 ! A 1
Lt N Y PANENTLEN
~yy PAR . NI
w A} ~ 70
T~ ~ >
~ ¢ [
TN Y > S
PAND 3 -
L3> ¥ LT

P

9

Figure 23. Fuel Injection Pump (Auto Advance)



1) (2)

ITEM SMR

NO CODE
1 PFHZZ
2 PFHZZ
3 PFHZZ
4 XBHZZ
5 PFHZZ
6 XBHZZ
7 KFHZZ
8 KFHZZ
9 PFHZZ
10 PFHZZ
11 PFHZZ
12 XBHZZ
13 PFHZZ
13 PFHZZ
13 PFHZZ
13 PFHZZ
14 XBHHH
15 PFHZZ
16 PFHZZ

SECTION I

®3)

CAGEC

63632
53632
63632
63632
uoo41

63632
63632

63632
63632
63632
63632

63632
63632
63632
63632
63632
63632
63632

63632

(4)
PART

NUMBER

5335-694A
7123-975
7123-937
7123-473E
5855-303D

7123-819DU
5855-30FR

NC7-8
7123-261Q
5330-362
7022-180D

7123-294Q
NwW2-78
NWzZ-80Y1
NW2-279
NW2-82Y1
7167-305E
5936-355C

7167-299

®)

TM 5-3895-373-24P

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 0302 FUEL PUMPS

[FIG. 23] FUEL INJECTION PUMP

(AUTO ADVANCE)

PLUG, PISTON HOLE wovooooooooooo

.PACKING, PREFORMED PART OF KIT P/N

T135-110 coiiiiiiiiiieeee e
.HOUSING AND PISTON ......coooviriiiiiieiinns
.RING, SEALING PART OF KIT P/N 7135- ....

110

.BALL PART OF KIT P/N 7135-110................
.BOLT, FLUID PASSAGE .........cccooiviiviieiininns
NUT PLAIN, CAP ..ot
\WASHER, FLAT PART OF KIT P/N 7135- ....

SPRING....

SHIM 0.2 MM THK e
SHIMOS MM THK s
SHIM OO MM THK ...
SHIM 2.0 MM THK e

.SPRING ASSEMBLY, CAP......ccocvviiiiireen
. .WASHER, FLAT PART OF KIT P/N 7135-.

END OF FIGURE

23-1

(6)

QTY

N R R R

PRRR NP

=

P



SECTION Il TM 5-3895-373-24P

Figure 24. Fuel Lift Pump



SECTION Il TM 5-3895-373-24P

(O ) ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0302 FUEL PUMPS

[FIG_24 FUEL LIFT PUMP

arwN e

PFOFF 13446 2641A053 PUMP, FUEL, CAM ACTUA. ... 1

PFOZZ 13446 26410087 PARTS KIT, ENGINE FU ......coooiiiiiiiiiiis 1

PFOZZ 13446 3685R007 GASKET PART OF KIT P/N U5LB0146 ............ccue.... 1

PFOZZ 13446 36241316 PLATE, RETAINING, FUE ........ccccoiiiis 2

PFOZZ 13446 2182429 SCREW, CAP, HEXAGON H 5/16-24U;NF-2A ........... 4
XTIBIN LG

END OF FIGURE

24-1



SECTION Il TM 5-3895-373-24P

Figure 25. Air Intake Components



SECTION Il TM 5-3895-373-24P

(O ) ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0304 AIR CLEANER

[FIG_25AIR INTAKE COMPONENTS

1. PAOZzZ 18265 RBX00-2251 KNOB .o 1

2 XBOOO 01276 2240-2-45S ADAPTER BULKHEAD 1/8-27NPTF MALE X .............. 1

3 PAOzZZ 01276 210212-4S .NUT, SELF-LOCKING, HE 7/16-20UNF-2B.............. . 1

4 XBOZZ 8W928 NH2000110-10 CLAMP, ADJUSTABLE.......cccoiiii 4

5 XBOZZ 65459 519-2157 REDUCER........otiiiiiiiiiie e I

6 XBOZZ 1S554 13088299 TUBE, METALLIC ...t 1

7 XBOZzZ 01276 1COO0812EEEO750A HOSE .......otiiiiiiiiiiiiiiieeee ettt 1

8 PFOZZ 1S654 59327833 NUT, PLAIN, HEXAGON 5/16-18UNC-2b ................. 4
GRADE C..ooiiiei e

9 PAOZZ 96906 MS51415-6 WASHER, LOCK 5/16 1N NOH ID HELICAL .............. 4
SPRING ..ottt

10 PAOZZ 96906 MS51412-25 WASHER, FLAT 0.344 INID X 1.000 IN ......cccceeeen... 8
OD X 0.062 UB THNK ...t

11 PAOZZ 60204 B18Z1BH031C100N BOLT, MACHINE 5/16-18UNC-2A X 1 IN.......cccvvvenne 4
LG GRADE 8.ttt

12 PAOZZ 189265 P00-4307 CLAMP, LOOP ...t 2

13 MOOZZ 1S654 13021217 HOSE, NONMETALLIC MAKE FROM P/N................. I
23648 (24161) 19 Y2 INLG.....oovviiiiiiiiiieee e

14 XBOZZ 1S654 13072087 TUBE. ... 1

15 XDOZZ 05411 852H5 CLAMP, HOSE 2 13/16 IN-33/4 1IN ...cccccevviiireeen. 1
ID SCREW-TYPE.....ccii i

16 PAOZZ 18265 P12-7151 CAP ASSEMBLY, AIR CL...ccciiiiiiiiiiiiireeceee e 1

17 XBOZZ 01276 203006-2-4S ADAPTER, TEE 1/8-27NPTF MALE X 1/8-................ 1
27NPTF, TEE 1/8-27NPTF MALE X 1/8-...........cc.......

18 PFOZZ 30780 1-4X1-8FGS REDUCER, PIPE 1/8-27NPTF MALE X 1/4-.............. 1

END OF FIGURE

25-1



SECTION Il TM 5-3895-373-24P

1

["2 THROUGH 16 |

4

5 AND 6 |

11

1
[ 12 THROUGH 15 |

10

Figure 26. Air Cleaner



SECTION Il TM 5-3895-373-24P

(O ) ®3) (4) ®) (6)
ITEM SMR PART
NO CODE CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 0304 AIR CLEANER

[FIG.26]AIR CLEANER
1 PAOOO 18265 FWG080026 AIR CLEANER, INTAKE ...t 1
2 PFOZzZ 18265 P103153 .DEFLECTOR, AIR CLEAN ....oceitieeeeeeeeeeeeeeeee e, 1
3 PAOZZ 18265 SMP18-1054 FILTER ELEMENT INTA oo ot oot 1
4 PAOZZ 18265 P10-1870 NUT, PLAIN, WING 7/16-20UNF-28......c.ccevveereerenrn.. 1
5 PAOZZ 18265 P10-1812 . WASHER, SEAL oot eee e 1
6 PAOZZ 12265 P10-2144 . .NUT, PLAIN, WING 7/16-20UNF-2B ......ccvvevrerenn.. 1
7 PFOZZ 18265 P10-2980 BAFFLE, AIR CLEANER.......c ottt oo een e 1
8 PFOZZ 18265 P10-3837 AIR CLEANER, INTAKE ..o, 1
9 PAOZZ 18265 P10-3198 . WVACUUM DIAPHRAGM .....ceeoeeeeeeee e 1
10 PAOZZ 18265 P10-4777 SPRING, FLAT oottt 1
11 PAOZZ 18265 P3951 CLAMP, LOOP ..ot 1
12 PAOZZ 1L906 10-65340 . .NUT, PLAIN, SQUAR1/4-20UNC-2B.........ccocveuen..... 1
13 PAOZZ 18265 P2949 WASHER, FLAT oottt eee e e et aeeseseeeeeseeaeae e 1
14 PFOZZ 18265 P16516 . .BOLT, HOOK ....ovvvveeeen. 1/4-20UNC-2A X 3 7/8 1

IN LGt et et ee et e e e e e e eeeee e e seeeeeeneeseneeeeeeseeneeseeanes
15 XAOZZ 18265 P00-2826 s CCL